SPARE PARTS LIST
KATANOI 3AMNYACTEW

CAT C2.2 VILAKONE OY

Productions number: 127001 - 127046 Lamminkatu 3
32200 LOIMAA

1. Ed. 11/2012 Puh. +358 20 5108 200
Fax +358 20 5108 210
info@vilakone.fi






Wille 265 Index
OrnaBneHue

5.3.2014

Description
HasBaHue

Picture no
Ne pucyHka

Order’s instructions
MHCTpyKLMA No 3akasy 3anyacrten

Service spare parts

I'IpMHa,qnex(Hocm perynapHoro TeXO6CJ‘Iy)KI/IBaHVIF|

Front frame
MepeaHasa nonypama

Front axle
MepenHun moct

Back frame
3agHas nonypama

Rear axle
3agHuin moct

Middle turning joint
LapHup

Cardan shaft
KapgaH

Engine and hydraulic pump assembly
Kpennexwe asuratens u rugpoHacoca

Fuel system
TonnueHasa cuctema

Exhaust pipe
BbixnonHas Tpy6a

Air cleaner
Bo3gyLwHbI unbTp

Cooling system
Cuctema oxnaxpaeHus

Lubricating system
Cucrtema cmaskm

Loader arms
Tarn

Front fastener
MepenHee GbiCTpOpasbEMHOE YCTPONCTBO

Cabin
KabuHa

Upholstery/cabin
O6uBka KabuHbI

Doors and windows
[Bepu n ctekna

101

14020002

14021100

14021180

14021200

14021280

14021400

14021500

14022000

14022050

14022100

14022200

14022300

14022500

14023000

14023100

14024000

14024050

14024100



Wille 265 Index
OrnaBneHue

5.3.2014

Description
HasBaHue

Picture no
Ne pucyHka

Cab heatingunit

HarpesaTenb

Air conditioning

KoHaununonep

Accelarator L ———

Mepans akceneparopa

Windscreen wiper e

Ouuctutenb ctekna

Steering pillar

Pynesas ctonka

Dash board *127001-127046

MpubopHaa naHens *127001-127046

Lights

dapbl

Wirings/dashboard *127001-127046 oo
Cxema nposogos/ NMpubopHasa naHenb *127001-127046

Wirings/cabin *127001-127046 e

Cxema nposogos/kabuHa *127001-127046

Wirings/front frame and cabin *127001-127046.

Wirings/back frame *127001-127046 .o
Cxema npoBogos/ 3agHaa nonypama *127001-127046

Wirings/block heater and hydr. oil heater ...
Cxema npoBogos/ o6orpes. 6510ka 1 ruap. macna

Oiltank s

MacnsHbii 6ak

Transmission line s

KOHTYp cucTeMbl NepeaBuKeHUst

Hydraulic main line s

Pa6ounii koHTYp

Lifing and 3. hydraulic =~
M'mppasnuka nogbema u 3. N'mgpocuctema ULMNMHAPOB

Float position /loader

[MnaBs.nonox. / norpysymnk

Hydraulic motor line 36

M'mpgpaenuka ageuratensa 36

4.cylinder hydraulics e

4. T'mapocucTema UMIMHAPOB

Cxema npoBofoB/nNepeaHss nosypama un kabuHa *127001-127046

14024200

14024300

14024400

14024600

14024700

14024800

14024900

14024950-1

14024950-2

14024950-3

14024950-4

14024950-5

14025000

14026000

14026100

14026200

14026250

14026300

14026400



Wille 265 Index

OrnasneHve 5.3.2014
Description Picture no
HasBaHue Ne pucyHka
Pilot hydraulic e 14026460
Cepsorugpasnuka
Hydraulic motor iN€ 54 e e e 14026500
"'mppasnuka asuratens 54
Hydraulic motor line 54/flow CONtrol ValVe ..ot 14026550
vapaenuka asuratens 54/perynupylowmii knanaH
Hydraulic iNnChiNG e e e e 14026600
MapaBnuka MegneHHoro xoaa
Hydraulic inching/hand operated = L 14026610
'mapaBnvka MeaneHHoro xofa/ C pyyYHbIM ynpaBneHnem
Steering hydrauliC e e e e et aaa e nnee 14026700
'mapaBnvka cuCTembl ynpaBneHus
Back hydrauliC e e e 14026800
3apgHas rugpocuctema
Brake hydraulic e 14026900
'mgpaenvka TOpMO30B
Lift cylinder @50/28 e 14026950-1
Unnmuap nogbema @350/28
Steering/ tilting cylinder@40/25 s 14026950-2
Linnmuap cuctembl ynpasnennsa @40/25
L= T 11 =1 VYo o S 14027000
Kanot gsurartens
Tilt hydraulic (float posit. with accumal.) ..o 14027800
M'mapocucT.HaKn.(NnaB.NnonoX. C akkym-OM AaBfeHUs)
Back fastener e 14028000
3agHee kpenneHve
Back fastener e 14028100
3agHee kpennexHve
Hydrostatic transmission [INE e 14029000
Cxema rugpocucTtembl NepeaBnKeHns
Working hydraulic diagram e s 14029010
Cxema paboyein ruapasnmkm
WIrNG diagram e s e e aaee e 14029500

AnekTpocxema






Wille 265 Order’s instructions 101
NHCTpyKUMA NO 3aKka3y 3anyacTen 13.8.2012

In order to prevent misconceptions please:

- Always give the production number
of the machine

- Always give the spare part number and
the designation of the subject

Thank you!

[na npeaoTBpalleHnst HegopasyMeHuid Npu pasmeLLeHnn 3akasa Ha
3anyacTn HeobxoaAMMo ykasblBaTb CreayLlmne AaHHbIe:

- 3aBOACKON HOMEP MaLUUHbI
- Homep 3anyactu
- HasBaHue 3anyactu

Cnacu6o!
VILAKONE OY N3T'OTOBUTEJIb:
Lamminkatu 3 AO "BUJIAKOHE"
32200 LOIMAA ﬂaMMI/IHKaIy 3
32200 JIOUMAA OUHJIAHIUA
+358 (0)20 5108 200 Ten. +358 020 5108 200
+358 (0)20 5108 210 (Fax) Daxc +358 020 5108 210

info@wille. fi



Wille 265 Abbreviations 14020002

CokpalleHus 3.3.2014
SF = Finland
S = Sweden
Sr = Series
Sw = Switch
S| = Signal lamp
R = Right
L = Left
F = Front

B = Back



Wille 265 Service spare parts 14020002
rlpI/IHaD,J'IeH(HOCTI/I peryndapHoro TeXO6CJ'Iy>KI/IBaHVIF| 3.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 42792050/1 Qil filter/engine MacnsaHow ounbTp/ gBUraTens 1

2 42792050/2 Filter/fuel dunbTp/ TONNAMBO 1

3 35110049/3 Safety filter element/engine air  NpepoxpaHuTenbHbI hunbTp/ BO3Ayx Asuratensa 1

4 35110049/4 Main filter element/engine air OCHOBHbIV UNbTPYIOLWMIA dINEMEHT/ BO3AyX ABUraTdns

5 35130029/1 Filter element/intake,return filter ®unbTpyloLWKI SnemeHT/ BcackiBaoLwmi, obpaTHbIN hunbTp

6 35120003 Breather/oil tank CanyH/ macnsiHow 6ak 1

7 70050142 V-belt/alternator KnuHoBow pemeHb/ reHepatop  13AX0990 1

8 35110026 Filter/cabin PunbTp/ KabnHa 1



14021100

Front frame

Wille 265

5.3.2012

MNepenHAs nonypama




Wille 265 Front frame 14021100
lNepenHas nonypama 3.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 W2000003 Front frame MepeaHsa nonypama 1

2 W2000075 Front plate MNepegHaa nnactuHa 1

3 W2000215 Bed for doubling valve OcHoBaHue pasaBauBaroLLEero KnanaHa 1

4 40901001 Horn 3BYKOBOW cUrHan 1

5 60108025 Hexagon bolt LLlecTurpaHHbln BUHT M8x25 2

6 64002008 Washer LLlarba HMXHEN NPOYLUMHbI M8 10

7 63005008 Nut KonnaykoBas ramnka M8 2

8 60108012 Hexagon bolt LLlecTurpaHHbIi BUHT M8x12 1

9 W2000112 Conical lock pin KoHun4yeckasa dumkcmpyrowas yandga 4

10 14101117 Lock bushing dukeupyrowas bykca A-L13140 4 A-L13140

11 64002016 Washer LLan6a HuxHeN NpoyLUMHbI M16 8

12 63005017 Nut KonnaykoBas ramnka M16x1.5 4

13 W2000259 Valve bed KpenneHue knanaHa 1

14 60108016 Hexagon bolt LLlecTurpaHHbln BUHT M8x16 8

15 W2000376 Cover plate/brake drum lMnockas Kpbiwka/Topmo3Hon 6apabaH 1

16 60506020 Screw BuHT M6x20 2

17 64009052 Washer Lan6ba HuxHer NpoyLnHbI M6 2

18 W2000245 Lower hose bed at joint HwxXHee ocHOBaHMe LWINaHroB WwapHupa 1

19 W2000363 Nipple block bed KpenneHue 6noka 2

20 60108020 Hexagon bolt LLlecTurpaHHbIi BUHT M8x20 4

21 W3000431-1 Mounting Kpennexue 1

22 W2000166 Valve bed Kpennexue 1

23 64002010 Washer LLlarba HMXHEN NPOYLUMHbI M10 12

24 60110016 Hexagon bolt LLlecTurpaHHbIin BUHT M10x16 4

25 14801104 Mounting Kpennexue A-L2573 2 A-L2573

26 42301016 Rubber mounting PeanHoBasa noayLuka 2

27 64009055 Washer LLlan6a HWxXHeR NpoyLUMNHbI M16 8

28 63005016 Nut KonnaukoBas ravika M16 8

29 60116130 Hexagon bolt LLlecTurpaHHbIin BUHT M16x130 2

30 60116120 Hexagon bolt LLlecTurpaHHbin BUHT M16x120 4

31 42301014 Rubber mounting PesnHoBasa noayLuka 2

32 14402060 Washer Lan6a HuxHer NpoyLInHbI A-L1401 2 A-L1401

33 60116110 Hexagon bolt LLlecTurpaHHbIn BUHT M16x110 2

34 60110020 Hexagon bolt LlecTurpaHHbIin BUHT M10x20 8

35 W2000225 Mounting KpenneHne mHorouenesoro 6moka 1

36 W2000396 Cover plate/front bar [nockas KpblLka nepegHor 6anku 1

37 64002012 Washer Lan6ba HuxHelr NpoyLInHbI M12 4

38 W2000397 Bottom armour, front MepeaHuii rpa3eoTCTONHUK 1

39 64009001 Washer Lan6a HuxHer NpoyLInHbI M12 8

40 60112020 Hexagon bolt LLlecTurpaHHbIi BUHT M12x20 6



14021180

Front axle

Wille 265

6.3.2012

MNepenHun moct




Wille 265 Front axle 14021180
MNepegHun moct 3.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 52060460 Front axle MepeaHuii moct 1

2 64004016 Lock washer CtonopHas wanba M16 8

3 60116035/1 Hexagon bolt LLlecTurpaHHbln BUHT M16x35 m10.9 8

4 52030815 Rim O6op koneca 8LBX15 OFF-15 2 A

4 52040043 Tyre Nokia Rotiiva Mokpbiwka Nokia Rotiiva 31x10.5-15 2 A

5 52031022 Rim O6op koneca 10LBX15 OFF-10 2 B

5 52040040/1 Tyre Maxxis Mokpblwka Maxxis 31x11.5-15 2 B

6 52030816 Rim O6op koneca 8LBX15 OFF+30 2 C

6 52040044 Tyre GT-Radial Mokpbiwka GT-Radial 235/75 R15 2 C

7 64006018 Washer Lan6ba HuxHer NpoyLnHbI M 18 12

8 63020200 Nut Konnaukosas ravika M18x1.5 12

9 42900301 Mudguard, right BpbI3rosuk, npasbli 1 AB

9 42900302 Mudguard, left BpbI3roBuk, neBbii 1 AB

10 42900307 Mudguard, right (narrow) BpbI3rosuk, npasblii (y3kas) 1 C

10 42900308 Mudguard, left (narrow) BpbI3roBuk, neBbliii (y3kas) 1 C

11 60108020 Hexagon bolt LlecTurpaHHbIn BUHT M8x20 8

12 64002008 Washer Lan6ba HuxHer NpoyLnHbI M8 8

13 W2000405-1 Mounting plate, right MoHTaxHasa nnactuHa, npasas 1

13 W2000405-2 Mounting plate, left MoHTaxHas nnactuHa, nesas 1



14021200

Back frame

Wille 265

5.3.2012

3agHa8 nonypama




Wille 265 Back frame 14021200
3agHasa nonypama 3.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 W2000002 Back frame 3agHasa nonypama 1

2 W2000125 Rear beam 3agHui 6pyc 1

3 60112035 Hexagon bolt LLlecTurpaHHbln BUHT M12x35 8

4 64002012 Washer LLlarba HMXHENn NPOYLUMHbI M12 8

5 17835130 Pin OceBas uanda T17835/130 1 T17835/130

6 65300105 Pin MronbyaTbll WNAUHT 10,5mm 1

7 W2000293 Rear cover plate 3aaHas 3awmTHaa nnacTuHa 1

8 60110020 Hexagon bolt LLlecTurpaHHbIi BUHT M10x20 2

9 W2000457 Bottom armour ['PA3€0TCTONHUK 1

10 W2000292 Bottom armour ['pA3€0TCTONHUK 1

11 35120200 Cap /fuel tank Mpobka TonnueHoro 6aka 1

12 W2000094 Refueling pipe 3anpasBo4Has Tpyba 1

13 W2000303 Refuel pipe gasket Mpoknaaka 3anpaBoOYHOW TPyObI 1

14 64002004 Washer Lan6a HuxHer NpoyLInHbI M4 12

15 60104016 Hexagon bolt LLlecTurpaHHbIi BUHT M4x16 12

16 W2000459 Covering plate Mnockas Kpbika 2

17 63005008 Nut KonnaykoBas ramnka M8 4

18 60108025 Hexagon bolt LLlecTurpaHHbin BUHT M8x25 4

19 70100001 Grease nipple CMa3o4HbIn HUMNenb R1/8" 1

20 W3000261 Stop plate CrtonopHas nnacTtuHa 2

21 60814020 Screw BuHt M8x20m10.9 14

22 W3000594 Mounting Kpennexue 1

23 60108016 Hexagon bolt LLlecTurpaHHbin BUHT M8x16 2

24 64009018 Washer LLlariba HMXHEN NPOYLUMHbI M8/a225 2

25 W3000431-2 Mounting Kpennexue 1

26 34903012 Clip Kpennexue TpyObl 12mm 4

27 34903022 Clip KpenneHue TpyOhl 22mm 6

28 W2000134 Battery rack Onopa akkymynsaropa 1

29 60112020 Hexagon bolt LLlecTurpaHHbIin BUHT M12x20 9

30 64005012 Cup spring TapenbyaTas npyxuHa M12 11

31 64002010 Washer LLlariba HMXHEN NPOYLUMHbI M10 2

32 60110016 Hexagon bolt LLlecTurpaHHbln BUHT M10x16 2

33 W3000260 Mounting KpenneHue akkymynstopa 1

34 64002008 Washer LLlar6a HMXHEN NPOYLIMHbI M8 10

35 60108030 Hexagon bolt LLlecTnrpaHHbIn BUHT M8x30 2

36 42102038 Rubber plate PesnHoBbI nuct 3x170x280 1

37 40902012 Battery AKKymynaTop 77 Ah 1

38 41501963 Cover 3awuTa wapHupa 1

39 41201017 Screw BuHT 2

40 W3000421 Bracket/box KpenexHas nnactmHa anekTpu4ecKon kopobkn 1

41 W2000359-2 Quick-connector bracket, right  KpenexHas pama, npasas 1

42 50523535 Bushing Bykca 35/39/50x35 2

43 W2000359-1 Quick-connector bracket, left KpenexHas pama, nesas 1

44 60110025 Hexagon bolt LLlecTurpaHHbln BUHT M10x25 2

45 60105012 Hexagon bolt LLlecTurpaHHbIi BUHT M5x12 1

46 64002005 Washer Lan6a HuxHer NpoyLInHbI M5 1



14021280

Rear axle

Wille 265

6.3.2012

3agHui MmocT




Wille 265 Rear axle 14021280
3agHui mocT 3.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 52060470 Rear axle 3agHui moct 1

2 64004016 Lock washer CtonopHas wanba M16 8

3 60116035/1 Hexagon bolt LLlecTurpaHHbln BUHT M16x35 m10.9 8

4 W2000419 Temperature switch nipple Hunnenb TemnepaTypHOro BbiKtoYaTens 1

5 35521420 Copper gasket MegaHbIn canbHWK 14/20x1,5 1

6 40701203 Temp indicator TepmoperynaTtop 1 B4

7 W2000140 Pipe bracket KpenneHue Tpybonposoaa 1

8 34903012 Clip KpenneHwve Tpybbl 12mm 1

9 52030815 Rim O6op koneca 8LBX15 OFF-15 2 A

9 52040043 Tyre Nokia Rotiiva Mokpbiwka Nokia Rotiiva 31x10.5-15 2 A

10 52031022 Rim O6opa koneca 10LBX15 OFF-10 2 B

10 52040040/1 Tyre Maxxis Mokpblwka Maxxis 31x11.5-15 2 B

11 52030816 Rim O6op koneca 8LBX15 OFF+30 2 Cc

11 52040044 Tyre GT-Radial Mokpbiwka GT-Radial 235/75 R15 2 C

12 64006018 Washer LLlaba HWKHEN NpOoyLUMHBI M 18 12

13 63020200 Nut KonnaukoBas ravika M18x1.5 12

14 W3000624-1 Bracket, right Pama 6pblsrosuka, npasas 1 A,B

14 W3000624-2 Bracket, left Pama 6pbisroBuka, nesas 1 AB

15 W2000487 Bracket, left (narrow) Pama 6pbl3roBuka, nesas (yskas) 1 C

15 W2000490 Bracket, right (narrow) Pama 6pbisroBuka, npasas (y3kas) 1 C

16 64005012 Cup spring TapenbyaTas npyxuHa M12 2

17 60112025 Hexagon bolt LLlecTurpaHHbIi BUHT M12x25 2

18 42900305 Mudguard, right BpbI3roBuk, npaebiit 1 AB

18 42900306 Mudguard, left BpbI3roBuk, nesbli 1 AB

19 42900311 Mudguard, right (narrow) Bpbi3roBuk, Nnpasbii (y3kas) 1 C

19 42900312 Mudguard, left (narrow) Bpbi3rosuk, nesbli (y3kas) 1 C



14021400

Middle turning joint

Wille 265

5.3.2012

LLlapHup




Wille 265 Middle turning joint 14021400
apHup 3.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 60512025 Screw BuHT M12x25 12

2 W3000267 Cap/pin Kpbilwka wapHupHom Landbl 2

3 60108020 Hexagon bolt LLlecTurpaHHbln BUHT M8x20 16

4 14101102 Mounting flange dnaHey, A-L13026 2 A-L13026

5 50610113 Rocker bearing LlapHWpHLIA NOALIMUMHUK 2

6 70100015 Grease nipple CMa3o4HbIn HUMNenb M8x1 1

7 14101103 Joint plate lMpomexyTouHas nnacTuHa B-L13080 1 B-L13080

8 W2000547 Greasing tube Cwma3souHas Tpyba 1

9 70100001 Grease nipple CMa3o4HbIn HUMNenb R1/8" 1

10 W2000002 Back frame 3agHAs nonypama 1

11 W2000003 Front frame MepegHsa nonypama 1

12 50610114 Rocker bearing LlapHWpHBLIA NOALIMUMHUK 1

13 14401225 Mounting flange dnaHel, B-L1151 1 B-L1151

14 60110025 Hexagon bolt LLlecTurpaHHbln BUHT M10x25 8

15 W3000014 Cap/pin Kpblwka wapHupHon yandbl 1



Wille 265 Cardan shaft 14021500
KapaaH 6.3.2012

Etu-akseli
Framaxel
Front-axle



Wille 265 Cardan shaft 14021500
KapaaH 3.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 70192017 Front cardan MepeaHuin kapaaH 1
2 W2000170 Collar bearing bed KpenneHue nogwmnHuka 1
3 70192018 Back cardan 3aaHas yacTb KapgaHa 1
4 70192005/1 Cross head KpecTtoBuHa 1
5 63005010 Nut KonnaykoBas ramnka M10 8
6 60512030 Screw BuHT M12x30 4
7 63005012 Nut KonnaykoBas ramnka M12 6
8 64009001 Washer LLlaba HWKHEN NpOoyLUMHBI M12 2
9 60512035 Screw BuHT M12x35 2
10 64002012 Washer Lan6ba HuxHer NpoyLnHbI M12 4
11 60512040 Screw BuHT M12x40 2
12 60510035 Screw BuHT M10x35 8
13 70192005/4 Cross head KpectoBuHa 1



14022000

Engine and hydraulic pump assembly

Wille 265

6.3.2012

KpenneHue gsuratena u rugpoHacoca




Wille 265 Engine and hydraulic pump assembly 14022000
KpenneHue gsurartens u rugpoHacoca 3.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 32110091 Double pump [lBoriHoM Hacoc 1

2 32110089 Hydraulic pump "'mapasnuyeckuih Hacoc A10VG45DA 1

3 W3000072 Mounting flange dnaHel, 1

4 51040320 Coupling Ynpyras mycTa 1

5 60514036 Screw BuHT M14x35 M12.9 2

6 64005014 Cup spring TapenbuaTas npyxuHa M14 4

7 60304025 Hexagon bolt LLlecTurpaHHbln BUHT UNC 3/8x25 20

8 64002010 Washer LLlaba HWKHEN NpOoyLUMHBI M10 28

9 60303025 Hexagon bolt LlecTurpaHHbIin BUHT UNC5/16x25 8

10 64002008 Washer Lan6ba HuxHer NpoyLnHbI M8 11

11 42792052 Engine [eurartenb CAT C2.2 1 CAT C2.2

12 42901212 Fan BeHTunarop 1

13 70050142 V-belt/alternator KnuHoBoli pemeHb/ reHepatop  13AX0990 1

14 W2000083-2 Engine bracket/ front right MepeaHsasa npoywuHa asuratens/ 1

15 W3000436 Mounting Kpennexue 1

16 42792050/9 Alternator [eHepaTop NepeMeHHOro Toka 1

17 42901132 Compressor Komnpeccop 1

18 W2000088 Bracket/ rear right 3agHasa npoylumHa asuratens/ npasas 1

19 60614030 Screw (m12.9) BuHT (Mm12.9) M14x1.5x30 8

20 W3000519 Mounting Kpennexue 1

21 64002006 Washer LLlarba HMXHEN NPOYLUMHbI M6 2

22 60506012 Screw BuHT M6x12 2

23 60108016 Hexagon bolt LLlecTurpaHHbin BUHT M8x16 4

24 W2000348 Accelerator cable bracket OcHoBaHue TpocuKka akceneparopa 1

25 64002005 Washer Lan6a HWxXHEW NpoyLUMHbI M5 2

26 61080516 Screw BuHT M5x16 2

27 W2000086 Bracket/ rear left 3apHAs npoywnHa asuratens/ neesasa 1

28 W2000083-1 Engine bracket/ front left [MepeaHsa npoywurHa asuratens/ nesas 1

29 64002016 Washer LLlarba HMXHENn NPOYLUMHbI M16 8

30 63005017 Nut KonnaukoBas ravika M16x1.5 8

31 42301017 Rubber mounting PesnHoBasa noayLuka 4

32 60110020 Hexagon bolt LLlecTurpaHHbln BUHT M10x20 4

33 60110016 Hexagon bolt LLlecTurpaHHbIn BUHT M10x16 4

34 64001010 Washer LLlar6a HMXHEN NPOYLIMHbI M10 8

35 W2000002 Back frame 3agHasa nonypama 1

36 64009051 Washer LLlarba HMXHENn NPOYLUMHbI M8 1

37 14234950S73 Ground wire Kabenb 3azemneHuns 1

38 14411217 Nut KonnaukoBas ravika A-L15259 2 A-L15259

39 63005016 Nut KonnaykoBas ramnka M16 2

40 42901212/1 Flange dnaHel, 1

41 42901212/2 Hexagon bolt LlecTurpaHHbIin BUHT 4



14022050

Fuel system

Wille 265

23.3.2012

TonnueBHag cuctema

NZAw,

1127001-127006 |




Wille 265 Fuel system 14022050
TonnueHaga cuctema 3.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 42792050/2 Filter/fuel dnnbTp/ TONAMBO 1
2 42792050/1 Qil filter/engine MacnsaHow dounbTp/ gBUraTens 1
3 31411025 Hose clamp 3axum wnaHra S14 5 10-15
4 31404008 Fuel hose TonnuBHbIV WNaHr 1 L =120 mm
5 42792050/5 Handpump Py4Hoi Hacoc 1
6 31404008 Fuel hose TonnuBHbIW WnaHr 1 L =220 mm
7 42792050/3 Water separator Cenapatop oAbl 1
8 34111213 Fuel hose TONNUBHbIV LWINaHr 1
9 W2000262 Water trap bed KpenneHue y3na 06e3BoXxnBaHus 1
10 60508045 Screw BuHT M8x45 1
11 64002008 Washer LLan6a HuxHeN NpoyLUMHbI M8 3
12 60108020 Hexagon bolt LLlecTurpaHHbln BUHT M8x20 2
13 31411054 Hose clamp 3axum wnaHra S10 1
14 40505112/1 Cover band 3awuTHada neHTa 2 L=650 mm
15 34111221 Fuel hose TONNUBHbIV LWINaHr 1
16 34612009 Nut KonnaukoBas ravika 4
17 14411222 Connection OcHoBHasa mydTa A-L15270 2 A-L15270
18 W2000295 Fuel intake/return pipe BcacbiBawlasn/obpaTtHasa TonnnsHas Tpyba 2
19 W2000303 Refuel pipe gasket lMpoknagka 3anpaBo4YHON Tpy6bl 1
20 W2000094 Refueling pipe 3anpaBoyHag Tpyba 1
21 35120200 Cap /fuel tank Mpobka TonnmeHoro 6aka 1
22 64002004 Washer LLlan6a HWxXHeR NpoyLUMHbI M4 6
23 60104016 Hexagon bolt LLlecTurpaHHbin BUHT M4x16 6
24 14026064 Pipe Tpyba 1
25 34210280 Connection OcHoBHasa mydTa BLL8-R1/8 2 BLL8-R1/8
26 W2000418 Spacer flange for fuel sensor dnaHew TONAMBHOIO AaTynka 1 127001-006
27 41702038 Fuel sensor TONNMBHLIA AaTUYnK 1 B9
28 41702038/1 Mounting Kpennexue 1
29 64002005 Washer LLlarba HMXHENn NPOYLUMHbI M5 5
30 60505070 Screw BuHT M5*70 5
31 41702038/2 Gasket Mpoknagka 3
32 W2000551 Cover pipe/fuel sensor Tpy6a/TonnueHbIA AaT4mk 1
33 31411513 Clamp XomyT Tpy6bl LEP-13 1



Wille 265 Exhaust pipe 14022100
BuixnonHaga Tpyba 6.3.2012




Wille 265 Exhaust pipe 14022100

BobixnonHasa Tpyba 3.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 W2000135 Muffler BepTukanbHbIN rNyWwnTenb 1

2 42730104 Gasket Mpoknagka W3000371 1

3 W2000130 Exhaust pipe outlet BbIXxnonHasa Tpyba 1

4 64004008 Lock washer CTonopHas wanba M8 4

5 60108025 Hexagon bolt LLlecTurpaHHbln BUHT M8x25 4

6 63001008 Nut KonnaukoBas ravika M8 2

6 70150055 Mounting Kpennexue 55 mm 1 Ass.

7 W2000121 Lower exhaust pipe HwxHAg BbIxnonHasa Tpyba 1

8 W2000122 Mounting plate for exhaust pipe KpenneHue BbixnonHon Tpy6bl 1

9 64009051 Washer Lan6ba HuxHer NpoyLnHbI M8 3

10 60108016 Hexagon bolt LLlecTurpaHHbin BUHT M8x16 1

11 42792050/16 Gasket Mpoknagka 1

12 W2000285 Radiation shield for exhaust pipe OTpaxaTtenb BbIXIONHOW TPyObI 1

13 64002008 Washer Lan6a HuxHer NpoyLInHbI M8 6

14 60108020 Hexagon bolt LLlecTurpaHHbIi BUHT M8x20 4

15 60508030 Screw BuHT M8x30 1

16 63005008 Nut KonnaykoBas ramnka M8 1



Wille 265 Air cleaner 14022200
BosaywHbi punbtp 6.3.2012

moottori
motor
engine

35110049= (1) +(2) +(3)




Wille 265 Air cleaner 14022200

BosgywHbIn ounbTp 3.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 35110049 Air cleaner compl. BosayLwHbIn puabTp B KOMMA. 1
2 35110049/4 Main filter element/engine air OCHOBHbIV bUNbTPYIOLWMIA dINEMeEHT/ BO3AyX ABUraTdnsa
3 35110049/3 Safety filter element/engine air  NpepoxpaHuTenbHbI hunbTp/ BO3Ayx Asuratensa 1
4 35110049/1 Fastening band KpenexHasa neHTta 1
5 35110049/2 Rain cap [oxpaeBoi konnak 1
6 60506035 Screw BuHT M6x35 2
7 64009052 Washer Lan6a HuxHer NpoyLInHbI M6 4
8 63005006 Nut KonnaukoBas ravika M6 2
9 35110014 Indicator MHankaTop TexobcnyxmBaHna 1
10 31411019 Hose clamp 3aXum LnaHra 58-75 1 58-75
11 W2000360 Suction air hose Bo3ayLHbIn wnaHr 1
12 31411010 Hose clamp 3axum LwnaHra 50-65 1



14022300

Cooling system

Wille 265

21.11.2012

Cuctema oxnaxaeHus




Wille 265 Cooling system 14022300
Cuctema oxnaxaeHus 3.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 42901041 Radiator Paguatop COMBI, Clean air 1

2 W2000351 Wind channel, assembly Kopnyc BeHTUnsaTopa B cbope 1

3 60106020 Hexagon bolt LLlecTurpaHHbln BUHT M6x20 3

4 64002006 Washer LLlarba HMXHENn NPOYLUMHbI M6 10

5 60506020 Screw BuHT M6x20 3

6 34902002 Plug Mpobka oxnagutena R1/4" 1

7 42205010 Seal band 'yBuaTtasa neHta 5x10 2 L=490mm

8 42207005 Seal Mpoknagka 1 L=650mm

9 W2000383 Air circulation shield LUnT umpkynauum Bosgyxa 2

10 W2000384 Air circulation shield LnT umpkynauymm Bosayxa 1

11 W2000117 Mounting plate KpenneHune pagmatopa 2

12 60108020 Hexagon bolt LLlecTurpaHHbln BUHT M8x20 4

13 W2000116-1 Radiator bracket, left KpeneHue pagunatopa, nesoe 1

14 42301201 Fastener PeanHoBbIV coukcaTop 2

15 64002008 Washer LLlaba HWKHEN NpOoyLUMHBI M8 4

16 60112035 Hexagon bolt LlecTurpaHHbIn BUHT M12x35 4

17 W2000116-2 Radiator bracket, right KpeneHne paguaTtopa npasoe 1

18 64009001 Washer LLan6a HuxHeN NpoyLUMHbI M12 8

19 60112080 Hexagon bolt LLlecTurpaHHbIn BUHT M12x80 2

20 63005012 Nut KonnaukoBas ravika M12 2

21 31411008 Hose clamp 3axnm wnaHra 38-50 2

22 W3000311 Hose,lower HWwXHWIA wnaHr gnsa BoAbl 1

23 31411545 Clamp XomyT Tpy6bl LEP-45 1

24 31411007 Hose clamp 3axum wnaHra 32-44 2

25 W3000312 Hose,upper BepxHui WwnaHr ana Boapbl 1

26 42792052 Engine Osuratenb CAT C2.2 1 CAT C2.2

27 31411040 Hose clamp 3axum wnaHra S24 2

28 W3000520 Hose LWnaHr 1

29 31305119 Hose nipple Hunnenb wnaHra LK8-R1/4 1

30 W3000621 Cover KpbiLwka 1

31 40505112/2 Cover band 3awuTtHaga neHTa 22mm, musta 1 750mm

32 W2000240 Upper radiator support BepxHsasa onopa pagunatopa 1

33 64009051 Washer LLlarba HMXHEN NPOYLUMHbI M8 6

34 60108020 Hexagon bolt LlecTurpaHHbIin BUHT M8x20 5

35 W2000354 Bracket/ expansion tank KoHconb paclumputensHoro 6ayka 1

36 60108030 Hexagon bolt LlecTurpaHHbIin BUHT M8x30 1

37 42901032 Expansion tank PacwupuTtensHbii 6ak 1

38 W3000322 Mounting plate MoHTaxHasa nnactuHa 1

39 60506020 Screw BuHT M6x20 2

40 60506016 Screw BuHT M6x16 2

41 31411025 Hose clamp 3axum wnaHra S14 2 10-15

42 31404008 Fuel hose TonnuMBHbLIA WNaHr 1 500mm

43 40505112/1 Cover band 3awuTtHaga neHTa 1 700mm

44 60508020 Screw BuHT M8x20 1

45 41300006 Rubber fastener PesnHoBbI AepxaTtenb 1

46 64009051 Washer Lan6a HuxHer NpoyLInHbI M8 1

47 63005008 Nut KonnaukoBas ravika M8 1



14022500

Lubricating system

Wille 265

8.8.2012

Cucrtema cmasku




Wille 265 Lubricating system 14022500

Cucrtema cmasku 3.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 We6000272 Block/lubricant system Bnok/ CMasoyHbIn HUNNEnb 2
2 64002006 Washer LLlar6a HMmXHEN NPOYLUMHbI M6 4
3 60506030 Screw BuHT M6x30 1
4 70100001 Grease nipple CMaso4HbIn HUMNenb R1/8" 10
5 34210040 Connection OcHoBHasa mydTa BLL4-R1/8 10 BLL4-R1/8
6 70100112 Greasing tube CmasouHas Tpyba L=1150 2
7 70100113 Greasing tube CmasovHasa Tpyba L=780 1
8 70100114 Greasing tube CwmasouHasa Tpyba L=670 5
9 34221004 Elbow fitting YronbHuK LL4-M8x1 8
10 34210041 Connection OcHoBHasa mydTa LL4-M8x1 1
11 70100116 Greasing tube CwmasouHas Tpyba L=350 1
12 34221010 Elbow fitting YronbHuK FLL 4MK6x1 1
13 70100115 Greasing tube CwmasouHasd Tpyba L=520 1
15 W2000065-1 Cylinder Linnunap 1
16 W2000065-2 Cylinder Linnunap 1
17 18302700 Cylinder LmnuHgp B-L15479 2 B-L15479



Wille 265 Loader arms 14023000
Taru 6.3.2012

8
%@




Wille 265 Loader arms 14023000
Tarn 3.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 W2000035 Front lift [MNepeaHee nogbEMHOE YCTPOUCTBO 1
2 70180520 Lift arm hook BbICTp. coeanHnTenb 2
3 W2000065-1 Cylinder LUnnuuap 1
4 W2000065-2 Cylinder Unnnuap 1
5 14101233 Nut KonnaykoBas ramnka A-L13577 4 A-L13577
6 50524050 Bushing Bykca 40/44x50 2
7 W2000115 Conical lock pin KoHun4yeckasa dumkempyowasa uang@d25x125 2
8 W3000403 Lock bushing PukcupyoLasa bykca 2
9 63021026 Nut KonnauykoBas ravika M26x1.5 2



Wille 265 Front fastener 14023100
MNepenHee ObICTPOPaA3LEMHOE YCTPOUCTBO 17.8.2012




Wille 265 Front fastener 14023100
NepenHee BbICTPOPa3bLEMHOE YCTPOUCTBO 3.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 W3000068 Fastener/Vila Kpennexune/Vila 1
2 W2000478 Tilt cylinder pin OceBas uanda uunuHapa HaknoHa 1 VILA,KUNTA
3 67101025 Retaining ring YnopHoe konbLo 25.2x1.2 4
4 WTO001319 Lock bushing dukempyrowan bykca B30x37 1
5 64004018 Lock washer CrtonopHas wariba M18 2
6 63021018 Nut KonnaukoBas ravika M18x1.5 1
7 W2000481 Bracket KpenexHoe ywko 2
8 W2000469 Lug plate KpenexHas nnactuHa 2
9 50523535 Bushing Bykca 35/39/50x35 2
10 70100017 Grease nipple CmasouHbIn HUMnenb M8x1/90° 1
11 14108003 Pin OceBas uanda Vila 2 Vila
12 65110050 Pin MronbyaTtbli WAAUHT B10x50 4
13 W2000480 Rear plate 3agHaa nnacTuHa 2
14 64005016 Cup spring TapenbyaTtas npyxuHa M16 2
15 64004020 Lock washer CronopHas wanba M20 4
16 60120050 Hexagon bolt LlecTurpaHHbIn BUHT M20x50 4
17 60116065 Hexagon bolt LLlecTurpaHHbln BUHT M16x65 1
19 14101233 Nut KonnaukoBas ravika A-L13577 1 A-L13577
21 W3000179 Fastener/K500 Kpennexnne/K500 B-L13728 1 B-L13728
22 17435210 Pin OceBas uanda T17435/210 2 T17435/210
23 14108002 Fastener/Trima Kpennexne/Trima B-L13225 1 B-L13225
24 W2000485 Tilt cylinder pin OceBas uanda uunmHapa HaknoHa 1
25 17435125 Pin OceBas uanda T17435/125 2 T17435/125



14024000

Cabin

Wille 265

21.11.2012

KabuHa




Wille 265 Cabin 14024000
KabunHa 3.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu JHetanu LLT. BaxHo

1 W2000171 Cabin Kabuna 1

2 W2000345 Window cover Lnpma ans okHa 1

3 W2000386 Cover Kpblwwka 1

4 42900103 Seat CunpeHbe GRAMMER 1 GRAMMER

4 42900104 Seat (pneumatic suspension) CupaeHbe (¢ nHeBmonpyxuHon) GRAMMER 1 GRAMMER

5 60108030 Hexagon bolt LLlecTurpaHHbIin BUHT M8x30 4

6 64002008 Washer Lan6a HuxHer NpoyLInHbI M8 3

7 63001008 Nut KonnaykoBas ranka M8 1

8 63005008 Nut KonnaykoBas ramnka M8 4

9 W2000279 Control unit bracket KpenneHue KOHTPONbLHOW NaHenu 1

10 W2000460 Handle Pyuka 1

11 64009052 Washer Lan6a HuxHelr NpoyLInHbI M6 6

12 60506016 Screw BuHT M6x16 6

13 40700903 Control unit Brnok ynpasneHuns 1

14 W2000336 Bottom plate/cabin MnuTa nona kabwHbl 1

15 W2000368 Mounting plate for pedals Kpennexue neganen 1

16 W2000402 Inching pedal underlay Mpknagka negany MeAneHHero ABMKeHNs 1

17 W2000392 Accelerator pedal underlay [MpoknagHasa nnacTvHa neganu rasa 1

18 W2000428 Circuit board rack KpenneHue KOHTYPHOW NanTbl 1

19 W2000277 Circuit board rack Kpennenue KoHTYpHOI nnuTbl 1

20 W2000385 Mounting plate/ sun visor KpenneHue/ NpoTUBOCOSTHEYHbIN KO3bIpeEK 1

21 W2000442 Rear mirror arm Pbiuar sepkana 1

22 41402012 Interior mirror BHyTpenHee epkano 1

23 42900005 Sun visor [MpOTMBOCONHEYHbIN KO3bIPEK 1

24 61080516 Screw Bunt M5x16 4

25  W2000427 Hand throttle bed Kpennetue pyuku rasa 1

26 33060632 Pilot valve KnanaH cepsoynpasnenms 1

27 W2000250 Arm rest body Pama/ noanokoTHuK 1

28 W2000249 Fixing rail for arm rest Kpennetne noanokotHmka 1

29 W6000419 Nut KonnaykoBas ranka 1

30 41501938 Arm rest, top part MoanokoTHWK/ obuska 1

31 41501939 Arm rest, lower part MopnokoTHWK/ obueka 1

32 W2000447 Hand brake lever PyuHoi Topmos 1

33 60108035 Hexagon bolt LLlecTurpanHbIii BUHT M8x35 1

34  W2000436 Hand throttle limiter OrpaHnunTent xoAa py4HOro Topmosa 1

35  W2000445 Mounting part/brake cable Kpenexnas aeTans/TopMosHO Tpoc 1

36 60110040 Hexagon bolt LlecTurpaHHbIil BUHT M10x40 3

37 64002010 Washer LWaiba HkHeit NpoyLUMHbI M10 3

38 60910612 Stopscrew CTONOPHbIA BAHT M6x12 1

39 W2000586 Brake cable TopmosHoit Tpoc 1

40  W2000486 License plate bracket KpoHLuTeiiH HomMepHoro 3Haka 1

41 41603411 Wille badge 3D Hakneiika, norotun Wille, 3D | 550 1

42 41603412 Wille, convex label Jnnsosas Hakneiika, Wille L=150 2



14024050

Upholstery/cabin

Wille 265

6.3.2012

Obuska kabUHbI




Wille 265 Upholstery/cabin 14024050
ObuBka KabuHbl 3.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 41501943 Roof uphostery O6uBKa noToska 1
2 41501945 Upholstery/back panel O6uBKa 3agHen CTeHbl 1
3 41501946 Shield cover/wiper motor 3almnTHas KpblLlKa/ MOTOP CTEKNOOYNCTUTENS 1
4 W2000534 Cover KpbiLwka 1
5 41501947 Lower kickpanel O6wuBka HULLIK ANA HOT 1
6 41501948 Upholstery/ side panel, right BbokoBas obueka, cnpasa 1
7 41501949 Cover/ side panel, right Kpbllwka/ npasas 6okoBasi naHenb 1
8 41501950 Upholstery/dash board O6uvBka npnbopHoN NaHenm 1
9 41503004 Deflector Hednektop 3
10 41501951 Cover/front panel Kpblwwka/ HuWwa ans Hor 1
11 41501952 Upholstery/front panel O6uBka nepefH. CTeHbI 1
12 41501953 Upholstery/ side panel, left BbokoBas obuBka, nesas 1
13 41501960 Storage box, left Koxyx 1
14 41501954 Upholstery/side support, left ObwuBka/ neBas cTolika 1
15 41501955 Upholstery/side support, right O6uBka/ npaBas cTolka 1
16 41501956 Upholstery/back support, left ObwuBka/ neBas cTolika 1
17 41501957 Upholstery/back support, right O6wuBka/ npaBas cTomnka 1
18 41501958 Front carpet MepenHuii KOBPUK 1
19 41501959 Back carpet 3agHunii KoBpUK 1
20 41501944 Air channel, right BosayLuHbIi KaHan, npa.bii 1
21 W2000429 Mounting plate for air channel KpenexHasa nnuta Bo3gyLLHOro kaHana 1
22 W2000430 Mounting plate for air channel KpenexHas nnvuta BO3AyLLIHOro KaHana 1
23 41501962 Upholstery/door [lBepHoI npoem 1
24 W2000400 Fixing piece for door plastic KpenexHas yacTb nnactuka 1
25 42402600/4 Roof side uphostery BokoBas obuBka noTonka 1+1 1



14024100

Doors and windows

Wille 265

6.3.2012

[lBepu n cTekna

127001-127006




Wille 265 Doors and windows 14024100
[lBepu n ctekna 3.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 W2000171 Cabin Kabuna 1

2 W2000162 Side window, right BokoBoe OkHO, Npasoe 1

3 W2000161-2 Side window, front/right BokoBoe okHO, NpaBoe 1

4 W2000159 Windscreen BeTpoBoe cTekno 1

5 W2000160 Rear window 3agHee OKHO 1

6 W2000161-1 Side window, front/left BokoBoe okHO, nesoe 1

7 W2000284 Fixing piece for glass KpenneHue okHa 18

8 W2000283 Fixing piece for glass KpenneHue okHa 4

9 W2000314 Fixing piece for glass KpenneHue okHa 12

10 W2000325 Door [sepb 1

11 42205003 Gasket band YnnoTtHAwLWas neHra 1 2,3m

12 42208001/400 Seal Mpoknagka L=4,0m 1 L=4,0m

13 70020006 Gas spring lMHeBmaTuyeckas npyxuHa 1

14 41106074 Door window OkHO ABepU 1

15 41200033 Handle Pyuka 1

15 41200033/1 Rubber seal set KomMnnekT pe3nHoBbIX NPOKNagok 1

16 W2000468 Counterpart for door switch CTonopHasa nnactuHa 1

17 14204115 Stopper piece KoHTpaeTanb 1

18 63001006 Nut KonnaukoBas ravika M6 1

19 14224009 Fastener, right Pbiuar 3epkana, npaBblii B-L5967 1 B-L5967

19 14224010 Fastener, left Pbluar 3epkana, nesbii B-L5967 1 B-L5967

20 41402007 Mirror (with heating element) 3epkano (c anemMeHTOM nogorpesa) 2

21 60108030 Hexagon bolt LLlecTurpaHHbin BUHT M8x30 2

22 64005010 Cup spring TapenbuaTas npyxuHa M10 2

23 42102035 Washer Lan6a HWxXHEW NpoyLUMHbI 2

24 64002008 Washer LLlarba HMXHEN NPOYLUMHbI M8 2

25 W2000273 Triangle bracket OcHoBaHue TpeyronbHKKa 1 127001-006

26 41401009 Warning triangel MpeaynpexaroLwmin TpeyronbH1K 2

27 64009101 Washer LLlarba HMXHENn NPOYLUMHbI M6 6

28 61080625 Screw BuHTt M6x25 6

29 63005006 Nut KonnaukoBas ravika M6 6

30 W2000463 Triangle bracket OcHoBaHue TpeyronbHuKa 1 127007-->

31 41300022 Lock device Pyuka 3amka 1

32 41204009 Pivot LLapHup 2

33 61030830 Screw BuHt M8x30 2

34 61030816 Screw BuHT M8x16 4

35 64009051 Washer Lan6ba HuxHelr NpoyLInHbI M8 1

36 63005008 Nut KonnaukoBas ravika M8 5

37 41200031 Lock 3amok nnatgopmbl 1

38 60814040 Screw BuHT M8x40 2

39 W6000091 Pin OceBas uandga M12x1 1

40 41200052 Shield 3awurta 1

41 64002010 Washer LLlarba HMXHENn NPOYLUMHbI M10 1

42 W6000092 Locking plate DUKCUPYIOLLNIA KPIOK 1



14024200

Cab heating unit

Wille 265

28.11.2012

Harpesarenb

TN
AL




Wille 265 Cab heating unit 14024200
HarpeBarenb 3.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 42901146 Heating unit assembly OborpeBaTtenb B cbope 1

2 35110026 Filter/cabin dnnbTp/ kKabuHa 1

3 W2000378 Cover plate for cell lMnockas Kpblwka 1

4 42901146/1 Heater/evaporator coil HarpeBaTenbHbln/ucnapuTeEnbHbIN 9NEMEHT 1

5 42901070/1 Heater valve KnanaH oborpesaTtens 26-0074 1

6 W2000446 Cable Kabenb 1

7 42901138 Fan BeHTunatop MCC20.100.00.297

8 42901146/2 Adjustm.mechanism PerynnpoBo4HbI MexaHW3m 1

9 42901146/3 Knob/heater valve KHonka/ perynatop Temnepatypbl 2

10 40200012 Switch/fan Boiknoyatens/ BEHTUNATOP 1

11 W2000390 Side shield, right BokoBas 3awmTa, npaBas 1

12 42306300 Plug Mpobka oxnagutena 48x2-4mm 3

13 41201015 Screw BuHT 3

14 31411051 Hose clamp 3axum LwnaHra S22 4 S22

15 W2000550 Hose LnaHr 2

16 34903122 Clip KpenneHue Tpy6hl PPH 22 MM 4

17 60506050 Screw BuHT M6x50 6

18 60506035 Screw BuHT M6x35 2

19 34903122 Clip Kpennexue TpyObl PPH 22 MM 2

20 60506045 Screw BuHT M6x45 4

21 W3000436 Mounting Kpennexue 1

22 60108016 Hexagon bolt LLlecTurpaHHbIi BUHT M8x16 1

23 64002008 Washer LLlarba HMXHEN NPOYLUMHbI M8 1

24 14126008 Pipe Tpyba 1

25 14126007 Pipe Tpyba 1

26 34212162 Connection OcHoBHasa mydTa DS16-R3/8" 2

27 W3000377 Connection MydTa gatumka TemnepaTtypbl 1

28 41702034 Sensor for temp. [aTtumk Temnepatypbl -50/150C 1 B8

29 40505112/2 Cover band 3awuTtHaga neHTa 22mm, musta 1 L=1300mm



Wille 265 Air conditioning 14024300
KoHauunoHep 21.11.2012




Wille 265 Air conditioning 14024300
KoHaumumoHep 3.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 42901148 Condencer coil OxnaxgarwLmin 3ameeBunk 1

2 42901153 Hose LWnaHr L=1950 1

3 42901152 Hose LnaHr L=4200 1

4 W2000535 Condencer housing Kopobka koHaeHcaTopa 1

5 W2000538 Cover for housing Kpbllka kopryca 1

6 42901150 Fan BeHTunsatop 3

7 41501964 Cover KpbiLwka 1

8 W2000544 Cover net 3awmTHag ceTka 1

9 W2000517 Mounting plate MoHTaxHasa nnactuHa 1

10 W2000476 Fastener/right KpenexHoe yLKo koHaeHcaTopa/ npasoe 1

11 W2000477 Fastener/left KpenexHoe yLiko koHageHcaTopa/ neBoe 1

12 64002008 Washer Lan6a HuxHelr NpoyLInHbI M8 6

13 60108016 Hexagon bolt LLlecTurpaHHbIi BUHT M8x16 6

14 40606018 Warning light MpepynpexpatooLwan namna 1

15 40606009 Mounting plate Kpennexue 1

16 W2000518 Turning shaft [MoBOpPOTHBIN Ban 1

17 W2000483 Pivot plate [MoBopoTHasa nnuTa 1

18 64002016 Washer LLan6a HuxHeN NpoyLUMHbI M16 2

19 70010029 Spring MpyxuHa 1

20 67101016 Retaining ring YnopHoe konbLo J16x1 1

21 W2000525 Bracket Kpennexne 1

22 W4000158 Fastening band KpenexHas neHrta 1

23 42901147 Drier Bnarootpenutenb 1

24 42901154 Hose LWnaHr L=550 1

25 42901072 Pressure switch Mem6paHHbIV nepeknoyartenb 1 B13

26 42901104/1 O-ring KonbueBas npoknagka 4

27 42901103/1 O-ring KonbueBasa npoknagka 2

28 42901151 Hose LnaHr L=2550 1

29 W3000470 Connection MydTa 7/8"-14 UNF 1

30 W3000450 Coupling plate/compressor CoeaunHntenbHasa nnacTuHa/ Komnpeccop 1

31 42901105/1 O-ring KonbueBas npoknagka 2

32 W3000471 Connection MydTa 3/4"-16 UNF 1

33 42901132 Compressor Komnpeccop 1

34 70050140 V-belt/compressor KnuHosow pemeHb/ komnpeccop 13AX0790 1

35 60108020 Hexagon bolt LLlecTnrpaHHbIn BUHT M8x20 2

36 64009018 Washer LLlarba HMXHENn NPOYLUMHbI M8/325 4

37 60108040 Hexagon bolt LLlecTurpaHHbln BUHT M8x40 2

38 63005008 Nut KonnaukoBas ravika M8 2

39 64002008 Washer Lan6a HuxHer NpoyLInHbI M8 3

40 70060032 Belt bulley PemeHHoW WwkuB 1

41 64004012 Lock washer CtonopHas wanba M12 3

42 60512035 Screw BuHT M12x35 3

43 42901155 Air conditioning assembly KoHauumnoHep Bosayxa B cbope 1

44 31411530 Clamp XomyT Tpy6bl 30 mm 1

45 40505112/2 Cover band 3awmTHag neHta 22mm, musta 1 0,3m



Wille 265 Accelarator 14024400
Nepanb akceneparopa 6.3.2012




Wille 265 Accelarator 14024400
MNepanb akceneparopa 3.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 70140410 Hand control Pbluar maHeTku rasa 1

2 61050425 Screw BuHT M4x25 4

3 64002005 Washer Lan6ba HuxHer NpoyLnHbI M5 4

4 70140462 Accelerator cable Tpocuk akcenepaTopa L=1.3m 1 L=1.3m

5 70140431 Clip KpenneHue ceana 2

6 70140429 Nipple Hunnenb pesb6oBOIN TPYOLI 1

7 70140409 Accelerator pedal Mepanb akcenepartopa 1

8 60106020 Hexagon bolt LLlecTurpaHHbIi BUHT M6x20 3

9 64009052 Washer LLlar6a HMmXHEN NPOYLUMHbI M6 3

10 63005006 Nut KonnaykoBas ramnka M6 4

11 70140478 Accelerator cable Tpocuk akcenepaTopa L=2,4m 1 L=2,4m

12 70140454 Mounting Kpennexue 1

13 34130010/180 Water hose BopasHow wnaHr L=1800mm 1 L=1800mm

14 60506025 Screw BuHT M6x25 4

15 34903018 Clip KpenneHwve Tpybbl 18mm 2

16 61050516 Screw BuHT M5x16 2

17 70180006 Link Yrnosow wapHup 1

18 W3000524 Lever Pbluar akcenepartopa 1

19 70010017 Spring MpyxuHa 1

20 W3000519 Mounting Kpennexue 1

21 W2000348 Accelerator cable bracket OcHoBaHue Tpocuka akceneparopa 1

22 64002008 Washer LLlaba HWKHEN NpOoyLUMHBI M8 3

23 60108016 Hexagon bolt LLlecTurpaHHbin BUHT M8x16 3

24 31411513 Clamp XomyT Tpy6bl LEP-13 1

25 64002005 Washer Lan6a HWxXHEW NpoyLUMHbI M5 2

26 63005005 Nut KonnaukoBas ravika M5 2

27 60105010 Hexagon bolt LLlecTurpaHHbIi BUHT M5x10 2



Wille 265 Windscreen wiper
Ouuctutens cTekna

14024600

6.3.2012

A:127001-127023,127025-127027
B:127024,127028--->




Wille 265 Windscreen wiper 14024600

Ouuctutens crekna 3.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 42900029 Water tank+pump BopsHow 6ak + Hacoc 3L/12v 1 3L/12v
2 42900045 Pump (rear window) Hacoc (3agHee cTekno) 1
3 42900036 Valve KnanaH 2
4 64009052 Washer LLlarba HMXHENn NPOYLUMHbI M6 2
5 60506016 Screw BuHT M6x16 2
6 40800011 Wiper motor MoTop cTeknooumcTuTens 1
7 42900073 Wiper arm Pblyar cteknooynctutens 650mm 1
8 42900020 Mounting Kpennexue 2
9 42900086 Nozzle Conno 1
10 42900072 Wiper blade LLleTka cTeknoo4ncTuTens 700mm 1
11 40800012 Wiper motor rear MoTop CTEKNnoouUCTUTENS, 3a4HUNIA 1 B
11 40800013 Wiper motor rear MoTop cTeknoouncTuTens, 3afHun 1 A
12 W2000505 Bracket Kpennexue 1 A
13 42900027 Wiper arm (rear) Pblyar cteknoounctTutens (3agHui) 1 A
13 42900074 Wiper arm (rear) Pbluar creknoounctutens (3agHui) 1 B
14 42900070/1 Nozzle/rearwindow Conno/ 3agHee cTekno 1
15 42900027/1 Wiper blade (rear) LLleTka cTeknoounctuTens (3agHas) 1 A
15 42900075 Wiper blade (rear) LLleTka cTeknooumctutens (3agHas) 1 B
16 W2000540 Mounting Kpennexne 1 A



14024700

Steering pillar

Wille 265

PyneBas cTounka




Wille 265 Steering pillar 14024700

PyneBas cTonka 3.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 33030862 Steering valve PyneBow knanaH 1
2 64001010 Washer LLlar6a HMmXHEN NPOYLUMHbI M10 3
3 60110025 Hexagon bolt LLlecTurpaHHbln BUHT M10x25 3
4 60110016 Hexagon bolt LlecTurpaHHbIin BUHT M10x16 1
5 42900051/2 Steering shaft PyneBoi Ban 1
6 42900051 Steering wheel PyneBoe koneco 1
7 42900051/1 Shield plate CTtynuua pynesoro koneca 1
8 14224003 Fastener KpenexHas nnactuHa Orbit B-L5880 1 B-L5880



14024800
6.3.2012

MNpubopHas naHenb *127001-127046

Dash board *127001-127046

Wille 265

I |
I I
N |

EREHES

=

7=

298899¢




Wille 265 Dash board *127001-127046 14024800
MNpubopHasa naHenb *127001-127046 4.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 W2000364 Dashboard, left MpnbopHasa naHenb, nesas 1
2 40200110/4 Symb./head light Cwuwms./ nepegHue apbl 1
2 40200201 Switch Boblkntovatenb 1 kaytossa 1
3 40200110/21 Symb./working light Cwuwms./ paboune capebl 1
3 40200201 Switch Boiknovartens 1 kaytossa 1
4 40200110 Cover KpbiLwka 1
5 40200110 Cover Kpblwwka 1
6 40220021 Press button/Stop KHonka/ Cton 1
7 40200110/6 Symb./hazard Cuwms. / onacHOCTb 1
7 40200202 Switch Boblkntovatenb 1
8 40200110/3 Symb/cabin light CwnmB./ ocBelleHne kabuHbl 1
8 40200207 Switch Boblkntovatenb 1
9 40200110/5 Symb./beacon CvmB./ Masiuok 1
9 40200200 Switch Boiknovartens 1 kaytossa 1
10 40200110/7 Symb/mirror heating Cums./ oborpes 3epkana 1
10 40200200 Switch BoblkntovaTtenb 1 kaytossa 1
11 40230004 Ignition switch Bbiknoyatens Maccehbl 1
12 W2000272 Dashboard, right MpubopHasa naHenb, npaBas 1
13 41701204 Sign. lamp module MoZaynb curHanbHbIX namn 1
14 40700916 Display MonuTop 1
15 41701205 Sign. lamp module Mopynb curHaneHbIX namn 1
16 70140410 Hand control Pbluar maHeTku rasa 1
17 W2000387 Side panel ©okoBasi naHenb 1
18 40200110/13 Symb/loader damper Cwuwms./ gemncpep norpysuynka 1
18 40200200 Switch Boblkntovatennb 1 kaytossa 1
19 40200109/108 Symb/hydr. shifting Cums./ rnap. nepeknoyeHne 1
19 40200211 Switch Boblkntovatenb 1
20 40200110/10 Symb/pump Cwums./ Hacoc > 1 o
20 40200200 Switch BolkntovaTtenb 1 kaytossa 1
21 40200110/15 Symb/front hydr. Cuwms./ rnap. ABW. NnepeaHni 1
21 40200200 Switch BolkntovaTtenb 1 kaytossa 1
22 40200109/100 Symb/back connect CuwmB./ 3afHee kpenneHue 1
22 40200206 Switch Boiknovartenb 1
23 40200213 Switch+symb./back lift float posit. Beikn. + cumB./3agHnii NOgHLEMH, NA. NONoOXeHne 1
24 40200109/101 Symb/cyl.hydr. (grey) Cuwms./ rngp. yun. (cepbii) 1
24 40200206 Switch Boiknovartens 1
25 40200110/17 Symb/blue Cuwms. 1
25 40200200 Switch BolkntovaTtenb 1 kaytossa 1
26 40200110/12 Symb/water pump Cuwms./ an. BOASHON Hacoc 1
26 40200200 Switch Boblkntovyatenb 1 kaytossa 1
27 40200110/1 Symb./back wiper CumB./ 3aiHWIN CTEKNOOYNCTUTEND 1
27 40200205 Switch Boblkntoyatenb 1
28 40200110/8 Symb/air conditioning Cuwms. / koHANUMOHEDP BO3AyXa 1
28 40200200 Switch Boiknovartens 1 kaytéssa 1
29 40200110 Cover KpblLka 1
30 42901146/3 Knob/heater valve KHonka/ perynatop TemnepaTypbl 1
31 42901146/3 Knob/heater valve KHonka/ perynatop TemnepaTypbl 1
32 33060632 Pilot valve KnanaH cepBoynpaBneHunsi 1
32 40200067 Handle Pyuka 1
1

33 32110030

Control knob

PyuHon perynsTop



14024900

Lights
dapbl

Wille 265

6.3.2012




Wille 265 Lights 14024900
CDapbl 3.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 40601070 Head light, right MNepeaHue dapebl, npaBoe 1
2 40601071 Head light, left MepeaHue dapebl, nesoe 1
3 40146055 Bulb (H4) ["anoreHosasa namna (H4) 12V 60/55W 2
4 40602012 Working light Paboune dapbl 2
5 40606018 Warning light MpepynpexparoLwan namna 12V 45W 1
6 40606009 Mounting plate Kpennexune 1
7 W2000518 Turning shaft [MoBOpOTHBIN Ban 1
8 W2000483 Pivot plate [MoBopoTHasa nnuTa 1
9 64002008 Washer LLlar6a HMmXHEN NPOYLUMHbI M8 4
10 60108025 Hexagon bolt LLlecTurpaHHbln BUHT M8x25 2
11 W2000519 Fastener OcHoBaHue npobneckoBoro Maskd16x1 1
12 64002008 Washer Lan6a HuxHelr NpoyLInHbI M8 2
13 60508025 Screw BuHT M8x25 2
14 64002016 Washer Lan6a HuxHer NpoyLInHbI M16 2
15 70010029 Spring MpyxuHa 1
16 67101016 Retaining ring YnopHoe KonbLo 16x1 1
17 W2000520 Cover plate lMnockas Kpblwka 1
18 63005008 Nut KonnaukoBas ravika M8 2
19 40604017 Tail light 3agHue oHapu 1
19 40604018 Tail light 3agHue doHapu 1
20 W2000330-1 Rear light housing, left Kopnyc 3agHen dapbl, neBbin 1
20 W2000330-2 Rear light housing, right Kopnyc 3agHein tapebl, npaBbiii 1
21 40602013 Working light Paboune dapbl 1
22 40602013/2 Bulb "anoreHoBas namna 1
23 41401017 Reflector, red OTpaxaTtenb, KpacHbIn 90*40 1
24 W2000359-1 Quick-connector bracket, left KpenexHas pama, nesas 1
24 W2000359-2 Quick-connector bracket, right  KpenexHas pama, npaBas 1
25 34903028 Clip Kpennexue TpyObl 28mm 2
26 64002006 Washer LLlarba HMXHENn NPOYLUMHbI M6 8
27 60506035 Screw BuHTt M6x35 8
28 40603003 Light for cabin OcBelyeHne kabuHbl 2



Wille 265 Wirings/dashboard *127001-127046 14024950-1
Cxema nposopos/ NMpubopHasa naHens *127001-127046 5.4.2013

43X

A

X_SDC/
VAS.
w1 EX1 4DX
xet \Oxcu
X
X_W1 XC3 Xg XCL2 X2
vas-\ R2 XC3 = X0
R1 XC2
XC2
X3
xw1<]/
OIK

(Ox1
X1 .1 /Q\<P
()ss

i
XC1 310
S11
N_ @ —
O ——(s6
4—(Oss
0 (s

257 )
- T

S25 S24 S23 S22 S21 S20 S19 S18 S17 S16 S15 S14

X4R 33X

xeL1 () @ (ot

xcL2 () (el




Wille 265 Wirings/dashboard *127001-127046 14024950-1
Cxema nposopos/ NMpubopHasa naHens *127001-127046 4.3.2014

No Order no Details Qty Notes

Ne Ne 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 14024950S01 Wiring harness, dashboard MpoBoaka, NnpubopHasa naHenb 1

2 14024950502 Wiring harness, switches/left Mposogka 1

3 14024950S03 Wiring harness, switches/right ~ lMpoBogaka 1

4 14024950504 Wiring harness, controller Mposogka 1

5 14024950516 Wiring harness, clusters Mposopka 1



Wille 265 Wirings/cabin *127001-127046 14024950-2
Cxema npoogos/kabuHa *127001-127046 15.4.2013

61X
X5A

N W
o e

9X
26XA() ;

26XB( )

64XA () = () oE 95X () @ O x

() 25X

71x() = (ORADIO

(Pt

(P2

30X 4

. | Ox4.




Wille 265 Wirings/cabin *127001-127046 14024950-2
Cxema nposopos/kabuHa *127001-127046 4.3.2014

No Order no Details Qty Notes

Ne Ne 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 14024950S07 Wiring harness, headlights MpoBoaka, nepegHue dapbl 1

2 14024950506 Wiring harness, Mposogka 1

3 14024950S15 Wiring harness, window washer [lpoBofka, omMmbiBaTeNb BETPOBOro CTEKNa 1

4 14024950517 Wiring harness, cabin light MpoBoaka, ocBeLeHne KabuHbl 1

5 14024950519 Wiring harness, seat heater Mposopaka, o6orpes cuaeHbs 1

6 14124950548 Wiring/CD-player,radio Mposogka/CD-player,radio 1

7 14024950S07 Wiring harness, headlights Mposogka, nepegHue dapbl 2



Wille 265

Wirings/front frame and cabin *127001-127046 14024950-3
Cxema nposofos/nepefHasa nonypama v kabuHa *127001-1270:62013

EX1

64XA ()

66X ()
95X ()

10E ()

X
9 X6A

71x(:y////
68XA( )

68xB( )

64xB( )

418 ()

17xXA ()

17x8 ()

(17X

33xA ()

() 33x



Wille 265 Wirings/front frame and cabin *127001-127046 14024950-3
Cxema nposogos/nepefHasa nonypama v kabuHa *127001-1270482014

No Order no Qty Notes

Ne Ne 3akasa Description HasBaHne getanu LLT. BaxHo

1 14024950510 Wiring harness, front frame [MpoBoaka, nepegHaa nonypama 1

2 14024950508 Wiring harness, cabin/left MpoBogka, kabuHa npasas 1

3 14024950S09 Wiring harness, cabin/right MpoBopka, kabuHa nesas 1

4 14024950513 Wiring harness, cabin/extension [lpoBogka, kabuHa/npoanexHne 1

5 14024950518 Wiring harness, heating unit Mposogka, o6orpeBaTenb 1



Wille 265 Wirings/back frame *127001-127046 14024950-4
Cxewma nposogos/ 3agHaa nonypama *127001-127046 27.11.2012

17Y

81X 88X

: ()x9B

2X

@
@ X15YA
8ox () ()4E
\Qszx X15YB

@ MXMYA
93x ()
\QXMYB

X13Y

16 () = () st GND( = @ = )16
s1() @ (1M x9B () @ (eB




Wille 265 Wirings/back frame *127001-127046 14024950-4
Cxema nposopos/ 3agHasa nonypama *127001-127046 4.3.2014

No Order no Details Qty Notes

Ne Ne 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 14024950511 Wiring harness, rear frame lMpoBoaka, 3agHaa nonypama 1

2 14024950512 Wiring harness, rear lights lMpoBoaka, 3agHaa nonypama 1

3 14124950814 Wiring/back hydraulic MpoBopaka/ 3aaHaa ruapasnuka 1

4 1412495081 Cable/battery Kabenb akkymynsitopa 1

5 14124950S3 Ground wire/battery Kabenb 3asemneHnsi/ akkymynatop 1

6 14124950S2 Ignition wire/starter motor lMpoBopg akkymynatopal/ ctaptep 1

7 14024950514 Wiring harness, fuel sensor [MpoBoaka, TOMAUBHBIN AATYNK 1



Wille 265 Wirings/block heater and hydr. oil heater 14024950-5
Cxema npoogos/ oborpes. 6noka 1 ruap. macna 27.11.2012




Wille 265 Wirings/block heater and hydr. oil heater 14024950-5
Cxema npoogos/ oborpes. 6noka 1 ruap. macna 4.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 40701020 Heating resistor Tepmopesnctop 1
1 40701020/1 Thermostat TepmocTtar 1
2 40701021 Housing Kopnyc 1
2 40701022 Mounting ring MoHTaxHoe KonbLo 1
3 40701026 Cable Kabenb 1.5m 1
4 40701051 Cylinder block heater Ob6orpeBaTtenb Gnoka 1
5 40701027 Branch connector OTBETBUTENBHbIN COEANHUTENDb 1
6 40701034 Lock 3amok nnatdopmbl 2
7 40701040 Wire Mposopg L=1.2m 1 L=1.2m
8 40701042 Wire Mposop 1
9 40701025 Cable Kabenb 0.5m 1
10 14234950562 Wiring/hydr. oil heating resistor  poBogka/ TepmopesucTop Ansa rmgp. macno 2



14025000

Oil tank

Wille 265

6.3.2012

MacngaHbin 6ak

X
0
o

w Ve o 8 @\\.\\
s

TR\




Wille 265 Qil tank 14025000
MacnsHblii 6ak 4.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 W2000104 Oil tank MacnsHbin 6ak 1

2 35120003 Breather/oil tank CanyH/ macnsiHow 6ak 1

3 35180104 Intake strainer PuNbLTP ceTyaTblii BXOAHOM 1

4 14411203 Housing Kopnyc B-L15127 1 B-L15127

5 35180505 Net Cetyartblii pUnbLTP BO3ayXa B-L15623 1 B-L15623

6 W2000102 Intake/return filter housing OcHoBaHue BcacbiBatowlero/ obpatHoro unbtpa 1

7 35130036 Intake/return filter assy BcacbiBarowuii/ obpatHbeln punsTp B cbope 1

8 35130029/1 Filter element/intake,return filter ®unbTpyroWMI anemeHT/ BCacbiBarLWmiA, o6paTHbIN thunsTp

9 W2000302 Gasket Mpoknagka 1

10 64002012 Washer Lan6ba HuxHer NpoyLnHbI M12 32

11 60108020 Hexagon bolt LLlecTurpaHHbin BUHT M8x20 4

12 34211225 Connection OcHoBHasa mydTa DL22-R3/4" 2

13 34511022 Connection YrnoBon coegmHuTenb ODL-22 2

14 14026025 Pipe Tpyba 1

15 14026026 Pipe Tpyba 1

16 L4126015 Valve housing Bbnok, B cbope 1

17 35130027/3 O-ring KonbLeBasa npoknagka 124,5*3,0 1

18 W2000111 Lead-through valve/oil tank Brok 1

19 W2000417 Connector OcHoBHas mydTa DLO22-R1 2

20 34212165 Connection OcHoBHasa mydTa DS16-R3/4" 2

21 34902004 Plug Mpobka oxnagutensa R1/2 1

22 34902001 Plug Mpobka oxnaguTens R1/8 1

23 14216009/1 Orifice M6-0.6 Opoccenb M6-0.6 A-L5959 1 127033-->

24 34211181 Connection OcHoBHasa mydTa DL18-R3/4 1

25 41702033 Pressure sensor [Natunk paBneHus 0-6 bar 1 B11

26 W2000516 Pressure sensor throttle [poccenb gaTuvka gaBneHus 1 ->127032

27 34211226 Connection OcHoBHasa mydTa DL22-R1" 1

28 34211286 Connection OcHoBHasa mydTa DL28-R1" 1

29 W2000110 Oil tank cover Kpbiwka macnaHoro 6aka 1

30 63005008 Nut KonnaukoBas ravika M8 1

31 35532128 Seal washer YnnoTtHawwasa wanba R1/2 1

32 W4000095 Connection KpenexHblin Hunnens 1

33 W4000087 Mounting flange dnaHey, 1

34 W2000229 Main switch bracket KpenneHue Bbiknio4aTens maccbl 1

35 W2000455 Side plate bracket, right KpenneHne 60KOBOW NnacTUHbI, NpaBoe 1

36 W2000239 Exhaust pipe bracket KpenexHas npoywmHa/ BbixnonHas Tpyba 1

37 W2000055-1 Mounting plate, left KpenneHue, nesoe 1

37 W2000055-2 Mounting plate, right Kpennexune, npasoe 1

38 64005012 Cup spring TapenbyaTtas npyxuHa M12 2

39 60112025 Hexagon bolt LLlecTurpaHHbIi BUHT M12x25 2

40 60108016 Hexagon bolt LlecTurpaHHbIin BUHT M8x16 12

41 39001002 Sightglass MamepuTtens ypoBHA Macna 1

42 34290014 Connection [1BONHON HMNNENb R1/2-R1/2 1

43 42901057/1 Valve KnanaH 1

44 34211123 Connection OcHoBHasa mydTa DL12-R1/2" 2

45 35532128 Seal washer YnnotHawwas wanba R1/2 2

46 W2000545 Hose nipple Hunnenb wnaxra 2

47 34902004 Plug Mpobka oxnagutensa R1/2 1

48 34542161 Connection Hunnenb TpyGbI PUS16-R1/2 1

49 34512016 Connection Yrnosown coeguHUTENb ODS-16 1

50 33050002 Valve KnanaH 16 mm 1



14026000

Transmission line

Wille 265

6.3.2012

KoHTyp cucTeMbl nepeaBmKeHmns

_t

~ /] Ooﬂ ~ < .w.j
——® 0\ ) u@ OR

o) S

RO SN
=
¥



Wille 265 Transmission line 14026000
KOHTYyp cucTembl nepeaBuxeHns 4.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 W2000417 Connector OcHoBHasa mydTa DLO22-R1 1

2 W2000111 Lead-through valve/oil tank Bnok 1

3 34211286 Connection OcHoBHasa mydTa DL28-R1" 1

4 34110473 Hose Y3en B cbope (LLnaHr) 1

5 34211284 Connection OcHoBHasa mydTa CL28-M33x2 1

6 32110089 Hydraulic pump rmapasnnyeckuih Hacoc A10VG45DA 1

7 34111010 SAE-flange clip SAE ¢naHueBoe coeanHeHne 8

8 60510035 Screw BuHT M10x35 16

9 35420254 O-ring KonbueBasa npoknagka 25.4x3.53 4

10 34111101 Hose, high pressure LWnaHr 1

11 34111102 Hose, high pressure LnaHr 1

12 32220090 Hydraulic motor "'mapasnuyeckuin agBuratens 1

13 60114030 Hexagon bolt LLlecTurpaHHbIi BUHT M14x30 2

14 64005014 Cup spring TapenbyaTtas npyxuHa M14 4

15 35401012 O-ring KonbueBas npoknaaka 101,28*2,62 1

16 34212164 Connection OcHoBHasa mydTa DS16-7/8 2

17 34111103 Hose Y3en B cbope (LLUnaHr) 1

18 34212170 Connection OcHoBHas mydTa CS16M22x15 1

19 34512016 Connection Yrnosown coeguHnTENb ODS-16 1

20 34522016 Connection Ycrt. T-coegmHeHmne OES-16 1

21 14206047 Nipple Hunnenb pe3b6oBOI TPYOLI A-L915 1 A-L915

22 34622016 Connection OTpesHoe KonbLo S-16 1 S-16

23 34612016 Nut KonnaukoBas ravika AS-16 1

24 41702034 Sensor for temp. [aTtumk Temnepatypbl -50/150C 1 B7

25 34111054 Hose Y3en B cbope (LLnaHr) L1380 1 L1380

26 34290067 Measuring nipple Hunnenb namepenusa gasneHna M12x1.5 2

27 34211130 Connection OcHoBHas mydTa CL12M22x15 1

28 34110073 Hose Y3en B cbope (LLnaHr) L0550 1 L0550

29 34542163 Connection Hunnenb Tpy6bl PUL12-R1/2 1

30 42901057/1 Valve KnanaH 1

31 34290014 Connection [1BONHOM HMNNENb R1/2-R1/2 1

32 35532128 Seal washer YnnotHawwas wanba R1/2 2

33 34110612 Hose Y3en B cbope (LLnaHr) 1

34 34212165 Connection OcHoBHasa mydTa DS16-R3/4" 3



14026100

Hydraulic main line

Wille 265

6.3.2012

Pabounit KOHTYp

/

N AT
i@

=&
6




Wille 265 Hydraulic main line 14026100
Pabouni KOHTYp 4.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 32110091 Double pump [lBoriHoM Hacoc 1

2 35410234 O-ring KonbueBasa npoknagka 23.5x2.6 1

3 W2000546 Flange dnaHel, 1 127028-->

3 W3000415 Flange dnaHey, 1

4 60506020 Screw BuHT M6x20 4

5 31411006 Hose clamp 3axum wnaHra 26-38 4

6 34130003 Hose LWnaHr 325.8/35 1 L=400 mm

6 34130004 Hose LnaHr &28/37 1 L=400 mm

7 14406053 Hose nipple Hunnenb wnaHra A-L1322 1 A-L1322

7 W2000545 Hose nipple Hunnens wnaxra 1 127028-->

8 35410193 O-ring KonbueBasa npoknagka 19.3x2.4 1

9 W3000408 Flange dnaHey, 1

10 60506030 Screw BuHT M6x30 4

11 34290029 Measuring nipple Hunnenb namepenusa gasneHua R1/8" 1

12 34110592 Hose Y3en B c6ope (LLnaHr) 1

13 34272016/1 Connection TpPOWHMKOBBIN LITYLEP STL 16/12/16 1

14 34110618 Hose Y3en B cbope (LLUnaHr) 1

15 34903120 Clip KpenneHue TpyObl PPH 20 MM 2

16 60506035 Screw BuHT M6x35 4

17 34212171 Connection OcHoBHas mydTa CS16M18x15 1

18 34902002 Plug Mpobka oxnagutensa R1/4" 1

19 W2000169 Multi-function block Brnok ceBo6oaHOW LMpKynaLmn 1

19 W2000228 Multi-function block, assembly ~ MHorouenesom 6nok B cbope 1

20 33082181 Cartridge/prioritet [MaTpoH/ NpnopuTETHLIN 1

21 33031002/5 Solenoid Katyuwka 1

21 33031014 Cartridge MatpoH 1

22 33031031 Relief valve PeayKuMoHHbIN knanaH 1

23 33031006 Cartridge MatpoH 1

24 W2000225 Mounting KpenneHne mHorouenesoro 6noka 1

25 64002008 Washer LLlarba HMXHEN NPOYLUMHbI M8 2

26 60508065 Screw BuHT M8x65 2

27 34211121 Connection OcHoBHasa mydTa DL12-R1/4 1

28 14026016 Pipe Tpy6a 1

29 34211123 Connection OcHoBHasa mydTa DL12-R1/2" 3

30 14026010 Pipe Tpyb6a DL22-R1" 1

31 34211122 Connection OcHoBHasa mydTa DL12-R3/8" 2

32 33060634 Valve KnanaH 1

33 64002008 Washer LLlariba HMXHEN NPOYLUMHbI M8 2

34 60508065 Screw BuHT M8x65 2

35 W2000166 Valve bed Kpennexue 1

36 34511012 Connection YrnoBon coenHUTENDb ODL-12 1

37 14026019 Pipe Tpyba 1

38 W2000244 Divider connector in return line  MycdTa-pacnpegenutens obpaTtHoOn nnMHUK 1

39 34110595 Hose Y3en B c6ope (LLnaHr) 1

40 34211226 Connection OcHoBHasa mydTa DL22-R1" 1

41 W2000111 Lead-through valve/oil tank Bnok 1

42 W2000417 Connector OcHoBHas mydTa DLO22-R1 1

43 40505126 Cover pipe Tpyba 1 L=600



Wille 265 Lifting and 3. hydraulic 14026200
['mapasnuka nogbema u 3. 'mgpocucrema LMnNMHAPOB 24.4.2012




Wille 265 Lifting and 3. hydraulic 14026200
['mapasnuka nogbema u 3. 'ugpocmuctema LUIMHLPOB 4.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 33060634 Valve KnanaH 1
2 34211122 Connection OcHoBHasa mydTa DL12-R3/8" 2
3 14026006 Pipe Tpyba 1
4 14026007 Pipe Tpy6a 1
5 33105202 Valve KnanaH 1
6 60508070 Screw BuHT M8x70 2
7 34511012/1 Connection YrnoBown coeguHuTENb JLE 12R 2
8 34210282 Connection OcHoBHas mydTa DL8-R3/8 2
9 14026001 Pipe Tpy6a 1
10 14026002 Pipe Tpyba 1
11 34281008 Connection KpectoobpasHoe coeguHeHne  ZL-8 2
12 34110597 Hose Y3en B cbope (LLUnaHr) 2
13 34110596 Hose Y3en B cbope (LLnaHr) 2
14 34222008 Elbow fitting YronbHuK JLE8-R1/4 2
15 W2000065-1 Cylinder Linnunap 1
16 W2000065-2 Cylinder Unnnuap 1
17 14026024 Pipe Tpyba 1
18 34210282 Connection OcHoBHasa mydTa DL8-R3/8 1
19 33031001/2 Housing Kopnyc 1
20 33031001/1 Cartridge MatpoH 1
21 33030975/5 Solenoid KaTylwka SV08 1
22 14026014 Pipe Tpyba 1
23 14026013 Pipe Tpyba 1
24 63021018 Nut KonnaukoBas ravika M18x1.5 2
25 34290097 Connection lMpoxoaHas mydTa 12-R1/2 2
25 34290099 Connection [MpoxogHas mydTa 12-R3/4 S 2
26 35532128 Seal washer YnnotHawwas wanba R1/2 2
26 35532736 Seal washer YnnoTtHawwas wanba R3/4 2
27 34720041 Quick disc.coupl. BbiCcTpoaencTB. coeamHuTenb R3/4 1
27 34750031 Quick disc.coupl. BbICTpoaencTB. coeamHuTenb R1/2" 1
28 34772031/KE Cover/Yellow 3awmnTHbIN KoNnak/ XXenTbli R1/2 1
28 34773041/KE Cover/Yellow 3alnTHBIN Konnak/ XenTblv R3/4 1
29 34720041 Quick disc.coupl. BbicTpoaencTB. coegmHuTenb R3/4 1
29 34750030 Quick disc.coupl. BbICTpoaencTB. coeamHuTenb R1/2" 1
30 34772030/KE Plug/Yellow 3awWwmnTHbIN Konnayvok/ xentolin ~ R1/2 1
30 34773041/KE Cover/Yellow 3awmnTHbIN KoNnak/ XenTbli R3/4 1
31 34211122 Connection OcHoBHasa mydTa DL12-R3/8" 2
32 14026027 Pipe Tpy6a 1
33 34531012 Connection YcT. L-coeanHeHne OFL-12 1
34 14026020 Pipe Tpyba 1
35 14406923 Fitting PUTUHT A-L12035 1 A-L12035
36 64002006 Washer LWanba HmxHer NpoyLnHbI M6 2
37 60506035 Screw BuHT M6x35 2
38 34110097 Hose Y3en B c6ope (LLnaHr) 1
39 34222008 Elbow fitting YronbHuK JLE8-R1/4 1
40 31302005 Nipple Hunnenb pesb6oBON TPYOLI 1/2"-1/4" 1
41 43102037 Accumalator AKKYMynaTop AasneHns 0,5140 bar 1
42 W2000423-1 Pressure accumulator bracket, rigipenneHune akkymynsatopa gaBneHus, npaBoe 1
43 60108020 Hexagon bolt LLlecTurpaHHbln BUHT M8x20 2



Wille 265 Float position / loader 14026250
[1naB.nonox. / norpy3yumk 24.4.2012




Wille 265 Float position / loader 14026250
[1naB.nonox. / Nnorpysymk 4.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 33031001/2 Housing Kopnyc 1
2 33031001/1 Cartridge MatpoH 1
3 33030975/5 Solenoid KaTtywka SV08 1
4 60506025 Screw BuHT M6x25 1
5 W2000561 Bracket Kpennexue 1
6 60506035 Screw BuHT M6x35 4
7 34110174 Hose Y3en B c6ope (LLUnaHr) 2
8 34210282 Connection OcHoBHas mydTa DL8-R3/8 2
9 34110097 Hose Y3en B cbope (LLnaHr) 1
10 34521008 Connection Ycrt. T-coeguHeHmne OEL-8 1
11 34281008 Connection KpectoobpasHoe coeguHeHne  ZL-8 2
12 34110597 Hose Y3en B cbope (LLUnaHr) 2
13 34110596 Hose Y3en B cbope (LLnaHr) 2
14 14026024 Pipe Tpyba 1
15 34222008 Elbow fitting YronbHuK JLE8-R1/4 2
17 W2000065-1 Cylinder Unnnuap 1
18 W2000065-2 Cylinder Linnunap 1
19 34531012 Connection YcrT. L-coegnHeHne OFL-12 2
20 34290081 Connection DUTHHT PSL @12/8 1
21 14026020 Pipe Tpyba 1
22 34211122 Connection OcHoBHasa mydTa DL12-R3/8" 1
23 14406923 Fitting PUTHHT A-L12035 1 A-L12035
24 64002006 Washer LLlarba HMXHEN NPOYLUMHbI M6 2
25 14026027 Pipe Tpyba 1



Wille 265 Hydraulic motor line 36 14026300
['mapaenuka asuratens 36 24.4.2012




Wille 265 Hydraulic motor line 36 14026300
['mapasenuka geuratens 36 4.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 33060634 Valve KnanaH 1
2 34211122 Connection OcHoBHasa mydTa DL12-R3/8" 1
3 14026018 Pipe Tpyba 1
4 34521012 Connection Yc1. T-coeguHeHune OEL-12 1
5 34211123 Connection OcHoBHasa mydTa DL12-R1/2" 2
6 33031002/1 Block MpomMbIBOYHLIN 610K 1
7 33031014 Cartridge MatpoH 1
8 33031002/5 Solenoid Katyuwka 1
9 14026017 Pipe Tpyba 1
10 34211122 Connection OcHoBHasa mydTa DL12-R3/8" 1
11 W2000244 Divider connector in return line  MydTa-pacnpegenutens o6paTHO NUHNUK 1
12 14026015 Pipe Tpyba 1
13 63021018 Nut KonnaukoBas ravika M18x1.5 1
14 34290097 Connection MpoxoaHas mydTa 12-R1/2 1
14 34290099 Connection MpoxogHas mydTa 12-R3/4 S 1
15 35532128 Seal washer YnnoTtHawwas wanba R1/2 1
15 35532736 Seal washer YnnotHawowas wanba R3/4 1
16 34720041 Quick disc.coupl. BeicTpopencTs. coeguHnuTens R3/4 1
16 34750031 Quick disc.coupl. BbicTpoaencTB. coegmHuTenb R1/2" 1
17 34772031/HA Cover/Grey 3alunTHbIN KOnnak/ cepblii R1/2 1
17 34773041/HA Cover/Grey 3awmnTHbIN Konnak/ cepbli R3/4 1



14026400

4. cylinder hydraulics

Wille 265

24.4.2012

4. 'wgpocuctema LMNUHAPOB




Wille 265 4. cylinder hydraulics 14026400

4. ['ngpocuctema UMNUHAPOB 4.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 33060634 Valve KnanaH 1
2 60508055 Screw BuHT M8x55 2
3 34211122 Connection OcHoBHasa mydTa DL12-R3/8" 4
4 34511012 Connection Yrnosown coeguHUTENb ODL-12 1
5 14026011 Pipe Tpyba 1
6 14026012 Pipe Tpy6a 1
7 34511012/1 Connection YrnoBown coeguHuTENb JLE 12R 4
8 33105202 Valve KnanaH 1
9 60108080 Hexagon bolt LlecTurpaHHbIin BUHT M8x80 2
10 64002008 Washer Lan6ba HuxHer NpoyLnHbI M8 4
11 63005008 Nut KonnaukoBas ravika M8 2
12 14026009 Pipe Tpyba 1
13 14026008 Pipe Tpyba 1
14 14026004 Pipe Tpyba 1
15 14026005 Pipe Tpyba 1
16 63021018 Nut KonnaykoBas ranka M18x1.5 4
17 34290097 Connection MpoxogHas mydTa 12-R1/2 4
17 34290099 Connection lMpoxoaHas mydTa 12-R3/4 S 4
18 35532128 Seal washer YnnoTtHawwWwas wanba R1/2 4
18 35532736 Seal washer YnnotHsawwas wanba R3/4 4
19 34720041 Quick disc.coupl. BbicTpoaencTB. coeamHuTenb R3/4 2
19 34750031 Quick disc.coupl. BeicTpogelict. coeguHntens  R1/2" 2
20 34772031/KE Cover/Yellow 3awmTHbIN Konak/ XenTbli R1/2 2
20 34773041/KE Cover/Yellow 3awmnTHbIN KoNnak/ XXenTbli R3/4 2
21 34720041 Quick disc.coupl. BeicTpopencTs. coeguHnTens R3/4 2
21 34750030 Quick disc.coupl. BbicTpoaencTB. coegmHuTenb R1/2" 2
22 34772030/KE Plug/Yellow 3awmTHbIN Konnayvok/ xenTolh ~ R1/2 2
22 34773041/KE Cover/Yellow 3awmTHbIN KoNak/ XenTbli R3/4 2



02
© S
<
© ©
AN o
o
<
D vl
@UHV@\’I‘O\’I

~

= o /o)
- =S (@)
= @©

S o

=
0 =

> O
5 2
5 3
o O
To)
©
N
% <




Wille 265 Pilot hydraulic 14026460
CepBorugpasnuka 4.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 32110089 Hydraulic pump rmapaBnnyeckuih Hacoc A10VG45DA 1
2 34210180 Connection OcHoBHasa mydTa CL8M12x1.5 1
3 34110175/1 Hose Y3en B cb6ope (LLnaHr) 1
4 33030554 Check valve O6paTHbli kKnanaH 1
5 34531008 Connection YcT. L-coeanHeHne OFL-8 1
6 14026063 Pipe Tpy6a 1
7 34511008 Connection YrnoBown coeguHuTENb ODL-8 1
8 34210283 Connection OcHoBHas mydTa DL8-R1/2 1
9 43102029 Accumalator AKKYyMYNaTop faBneHus 15 bar 1
10 60108030 Hexagon bolt LLlecTurpaHHbln BUHT M8x30 1
11 14807601 Connection KpenexHas mydTa A-L2680/1 1 A-L2680/1
12 64002008 Washer Lan6a HuxHelr NpoyLInHbI M8 1
13 63005008 Nut KonnaukoBas ravika M8 1
14 34110287 Hose Y3en B c6ope (LLnaHr) 1
15 34903012 Clip KpenneHwve Tpybbl 12mm 2
16 60506020 Screw BuHT M6x20 4
17 34301008 Connection MydTa yrnoson BTynku UL 8 2
18 34511008 Connection Yrnosown coeguHUTENb ODL-8 2
19 34302008 Connection [MpoxogHas mydTa L-8 4
20 W3000158 Trough hole plate BbiBogHas nnactuHa 1
21 34211081 Connection OcHoBHasa mydTa DL8-R1/4" 5
22 34290144 Connection (L8-1/4 lang) OcHoBHas mydTa (L8-1/4 1ang) A-L6121 3 A-L6121
23 33060632 Pilot valve KnanaH cepBoynpasneHusi 1
23 40200067 Handle Pyuka 1
24 34110453 Hose Y3en B cbope (LLnaHr) 6
25 34110192/1 Hose Y3en B cbope (LLnaHr) 2
26 34222008 Elbow fitting YronbHuK JLE8-R1/4 2
27 34110244 Hose Y3en B cbope (LLnaHr) 2
28 34110507 Hose Y3en B cbope (LLUnaHr) 1
29 34211081 Connection OcHoBHasa mydTa DL8-R1/4" 1
30 14406923 Fitting DUTHHT A-L12035 1 A-L12035
31 34211122 Connection OcHoBHasa mydTa DL12-R3/8" 1
32 34110106 Hose Y3en B cbope (LLnaHr) 1
33 34903117 Clip Kpennexue TpyObl PPH 17,2 MM 2
34 60506030 Screw BuHt M6x30 4
35 34211123 Connection OcHoBHasa mydTa DL12-R1/2" 1



Wille 265 Hydraulic motor line 54 14026500
['wapasnuka asurarensa 54 24.4.2012




Wille 265 Hydraulic motor line 54 14026500
['mapaenuka asuratens 54 4.3.2014

No Order no Details Qty Notes

o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 32110091 Double pump [lBoriHoM Hacoc 1

2 35410234 O-ring KonbueBasa npoknagka 23.5x2.6 1

3 W3000415 Flange dnaHel, 1

4 60506020 Screw BuHT M6x20 4

5 31411006 Hose clamp 3axum LwnaHra 26-38 4

6 34130004/37 Hose LWnaHr L=370mm 1 L=370mm

7 14406053 Hose nipple Hunnenb wnaxra A-L1322 1 A-L1322

8 35410193 O-ring KonbueBas npoknaaka 19.3x2.4 1

9 W3000414 Flange dnaHey, 1

10 60506030 Screw BuHT M6x30 8

11 34290029 Measuring nipple Hunnenb namepexusa gasnexHua R1/8" 1

12 34110430 Hose Y3en B cbope (LLUnaHr) 1

13 34211180 Connection OcHoBHas mydTa DL18-R1/2 3

14 W2000167 Free-circulation block Brnok ceoboaHoM LUmMpKynaummn 1

15 33031002/5 Solenoid KaTywwka 1 Y11

16 33031014 Cartridge MatpoH 1

17 33031031 Relief valve PeayKUunoHHbIM KnanaH 1

18 41702032 Pressure transmitter [atunk paBneHus 1 B5

19 14026055 Pipe Tpyba 1

20 34903018 Clip KpenneHuve Tpybbl 18mm 2

21 60506025 Screw BuHt M6x25 4

22 34110591 Hose Y3en B c6ope (LLnaHr) 1

23 63021026 Nut KonnaukoBas ravika M26x1.5 4

24 34290141 Connection MpoxogHas mydTa 18-R3/4" 4

24 34290142 Connection [MpoxogHas mydta 18-R1" 4

25 35532736 Seal washer YnnoTtHawwWwas wanba R3/4 4

25 35533543 Seal washer YnnotHawwas wanba R1 4

26 34771051 Cover KpbliLwka R1" 2

26 34773041/HA Cover/Grey 3awmnTHbIN Konnak/ cepbliv R3/4 2

27 34710051 Quick disc.coupl. BbICTpoaencTB. coeamHuTenb R1" 2

27 34720041 Quick disc.coupl. BbicTpoaencTB. coeamHuTenb R3/4 2

28 34771050 Plug Mpobka oxnaguTtens R1" 2

28 34773041/VA Cover/White 3awmnTHbIN Konnak/ 6enblii R3/4 2

29 34710050 Quick disc.coupl. BbICTpoaencTB. coeamHuTenb R1" 2

29 34720041 Quick disc.coupl. BbicTpoaencTB. coeamHuTenb R3/4 2

30 34110594 Hose Y3en B cbope (LLUnaHr) 1

31 34211181 Connection OcHoBHasa mydTa DL18-R3/4 1

32 W2000244 Divider connector in return line  MycdTa-pacnpegenutens obpaTtHon nnHUK 1

33 34110595 Hose Y3en B c6ope (LLnaHr) 1

34 34903025 Clip KpenneHwve Tpybbl 25mm 2

35 34211226 Connection OcHoBHasa mydTa DL22-R1" 1

36 34212163 Connection OcHoBHasa mydTa DS16-R1/2" 1

37 14026057 Pipe Tpy6a 1

38 34512016 Connection YrnoBown coegnHuTENb ODS-16 1

39 34212165 Connection OcHoBHasa mydTa DS16-R3/4" 1

40 W2000111 Lead-through valve/oil tank Bnok 1

41 W2000417 Connector OcHoBHas mydTa DLO22-R1 1

42 34211181 Connection OcHoBHasa mydTa DL18-R3/4 1

43 34110590 Hose Y3en B cb6ope (LLnaHr) 1

44 14026056 Pipe Tpyba 1

45 34531012 Connection YcT. L-coeanHeHne OFL-12 1

46 63021018 Nut KonnaukoBas ravika M18x1.5 2

47 34290095 Connection MpoxogHas mydTa 12-R3/8 S 2

47 34290097 Connection lMpoxopHas mydTa 12-R1/2 2

48 35531724 Seal washer YnnoTtHawwas wanba R3/8 2

48 35532128 Seal washer YnnoTtHawwasa wanba R1/2 2



Wille 265 Hydraulic motor line 54 14026500
['wapasnuka asurarensa 54 24.4.2012




Wille 265 Hydraulic motor line 54 14026500
['mapaenuka asuratens 54 4.3.2014

No Order no Details Qty Notes

Ne Ne 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

49 34720021 Quick disc.coupl. BbicTpoaencTB. coegmHuTenb R3/8" S 2

49 34750031 Quick disc.coupl. BbICTpoaencTB. coeamHuTenb R1/2" 2

50 34772021/VI Cover/Green 3alnTHbLIN Konnak/ 3eneHbln R3/8 2

50 34772031/VI Cover/Green 3awmnTHbIV Konnak/ 3eneHbIn R1/2 2

53 34211122 Connection OcHoBHasa mydTa DL12-R3/8" 1

54 14026020 Pipe Tpy6a 1

55 14406923 Fitting dUTUHT A-L12035 1 A-L12035

56 34211123 Connection OcHoBHas mydTa DL12-R1/2" 1

57 14026052 Pipe Tpyb6a 1

58 W3000263 Valve house/back hydr. Bnok 3agHen rmgp. 1



14026550

Hydraulic motor line 54/flow control valve

Wille 265

24.4.2012

™

o

wapasnuka gsurartens 54/perynmpyowmmn knanaH




Wille 265 Hydraulic motor line 54/flow control valve 14026550
mapasnuka gsurartens 54/perynupyowmmn knanaH 4.3.2014

No Order no Details Qty Notes

o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 32110091 Double pump [lBoriHoM Hacoc 1

2 35410234 O-ring KonbueBasa npoknagka 23.5x2.6 1

3 W3000415 Flange dnaHel, 1

4 60506020 Screw BuHT M6x20 4

5 31411006 Hose clamp 3axum LwnaHra 26-38 4

6 34130004/37 Hose LWnaHr L=370mm 1 L=370mm

7 14406053 Hose nipple Hunnenb wnaxra A-L1322 1 A-L1322

8 35410193 O-ring KonbueBas npoknaaka 19.3x2.4 1

9 W3000485 Flange dnaHey, 1

10 60506030 Screw BuHT M6x30 6

11 34290029 Measuring nipple Hunnenb namepexusa gasnexHua R1/8" 1

12 34110430 Hose Y3en B cbope (LLUnaHr) 1

13 34211180 Connection OcHoBHas mydTa DL18-R1/2 3

14 W2000167 Free-circulation block Brnok ceoboaHoM LUmMpKynaummn 1

15 33031002/5 Solenoid KaTywwka 1 Y11

16 33031014 Cartridge MatpoH 1

17 33031031 Relief valve PeayKUunoHHbIM KnanaH 1

18 41702032 Pressure transmitter [atunk paBneHus 1 B5

19 14026055 Pipe Tpyba 1

20 34903018 Clip KpenneHuve Tpybbl 18mm 2

21 60506025 Screw BuHt M6x25 4

22 34110591 Hose Y3en B c6ope (LLnaHr) 1

23 63021026 Nut KonnaukoBas ravika M26x1.5 4

24 34290141 Connection MpoxogHas mydTa 18-R3/4" 4

24 34290142 Connection [MpoxogHas mydta 18-R1" 4

25 35532736 Seal washer YnnoTtHawwWwas wanba R3/4 4

25 35533543 Seal washer YnnotHawwas wanba R1 4

26 34771051 Cover KpbliLwka R1" 2

26 34773041/HA Cover/Grey 3awmnTHbIN Konnak/ cepbliv R3/4 2

27 34710051 Quick disc.coupl. BbICTpoaencTB. coeamHuTenb R1" 2

27 34720041 Quick disc.coupl. BbicTpoaencTB. coeamHuTenb R3/4 2

28 34771050 Plug Mpobka oxnaguTtens R1" 2

28 34773041/VA Cover/White 3awmnTHbIN Konnak/ 6enblii R3/4 2

29 34710050 Quick disc.coupl. BbICTpoaencTB. coeamHuTenb R1" 2

29 34720041 Quick disc.coupl. BbicTpoaencTB. coeamHuTenb R3/4 2

30 34110594 Hose Y3en B cbope (LLUnaHr) 1

31 34211181 Connection OcHoBHasa mydTa DL18-R3/4 1

32 W2000244 Divider connector in return line  MycdTa-pacnpegenutens obpaTtHon nnHUK 1

33 34110595 Hose Y3en B c6ope (LLnaHr) 1

34 34903025 Clip KpenneHwve Tpybbl 25mm 2

35 34211226 Connection OcHoBHasa mydTa DL22-R1" 1

36 34212163 Connection OcHoBHasa mydTa DS16-R1/2" 1

37 14026057 Pipe Tpy6a 1

38 34512016 Connection YrnoBown coegnHuTENb ODS-16 1

39 34212165 Connection OcHoBHasa mydTa DS16-R3/4" 1

40 W2000111 Lead-through valve/oil tank Bnok 1

41 W2000417 Connector OcHoBHas mydTa DLO22-R1 1

42 34211181 Connection OcHoBHasa mydTa DL18-R3/4 1

43 34110590 Hose Y3en B cb6ope (LLnaHr) 1

44 14026056 Pipe Tpyba 1

45 34531012 Connection YcT. L-coeanHeHne OFL-12 1

46 63021018 Nut KonnaukoBas ravika M18x1.5 2

47 34290095 Connection MpoxogHas mydTa 12-R3/8 S 2

47 34290097 Connection lMpoxopHas mydTa 12-R1/2 2

48 35531724 Seal washer YnnoTtHawwas wanba R3/8 2

48 35532128 Seal washer YnnoTtHawwasa wanba R1/2 2



14026550

Hydraulic motor line 54/flow control valve

Wille 265

24.4.2012

™

o

wapasnuka gsurartens 54/perynmpyowmmn knanaH




Wille 265 Hydraulic motor line 54/flow control valve 14026550
mapasnuka gsurartens 54/perynupyowmmn knanaH 4.3.2014

No Order no Details Qty Notes

Ne Ne 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

49 34720021 Quick disc.coupl. BbicTpoaencTB. coegmHuTenb R3/8" S 2

49 34750031 Quick disc.coupl. BbICTpoaencTB. coeamHuTenb R1/2" 2

50 34772021/VI Cover/Green 3alnTHbLIN Konnak/ 3eneHbln R3/8 2

50 34772031/VI Cover/Green 3awmnTHbIV Konnak/ 3eneHbIn R1/2 2

53 34211122 Connection OcHoBHasa mydTa DL12-R3/8" 1

54 14026020 Pipe Tpyba 1

55 14406923 Fitting PUTHHT A-L12035 1 A-L12035

56 34211123 Connection OcHoBHas mydTa DL12-R1/2" 3

57 14026052 Pipe Tpyb6a 1

58 W3000263 Valve house/back hydr. Bnok 3agHen rmgp. 1

59 60506035 Screw BuHT M6x35 4

60 34211131 Connection OcHoBHasa mydTa CL12M14X15 1

61 34110037 Hose Y3en B cbope (LLnaHr) @12-400-12 1

62 14026067 Pipe Tpy6a 1

63 W4000460 Connection OcHoBHas mydTa DLO12-R3/4 1

64 34902004 Plug Mpobka oxnagutensa R1/2 1

65 64002006 Washer Lan6ba HuxHer NpoyLnHbI M6 8

66 34110650 Hose Y3en B cbope (LLnaHr) 1

67 14026068 Pipe Tpyba 1

68 33030522 Flow control valve PerynnpoBo4HbI knanaH 1

69 63005006 Nut KonnaukoBas ravika M6 4

70 W2000583 Mounting Kpennexue 1

71 60506040 Screw BuHTt M6x40 2

72 14024950524 Wiring/flow control valve MpoBoaka/perynnpoBOoYHbIl KnanaH 1

72 14124950583 Potentiometer wiring extension  [NpoBoaka 1

72 14234950572 Potentiometer+wiring [MoTeHynomeTp + NnpoBoaka 1



14026600

Hydraulic inching

Wille 265

20.4.2010

['mapasnuka MeaneHHoro xoaa

@



Wille 265 Hydraulic inching 14026600
['mapasnvka MeasieHHoro xoaa 4.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 32110089 Hydraulic pump rmapaBnnyeckuih Hacoc A10VG45DA 1

2 34210184 Connection OcHoBHasa mydTa CL8M14X15 1

3 34110103 Hose Y3en B cb6ope (LLnaHr) 1

4 34903012 Clip Kpennexue TpyObl 12mm 1

5 60506020 Screw BuHT M6x20 2

6 34531008 Connection YcT. L-coeanHerne OFL-8 1

7 34613008 Plug Mpobka oxnaguTtens 1

8 34611008 Nut KonnaukoBas ravika AL-8 1 AL-8

9 34110578 Hose Y3en B cbope (LLnaHr) 1

10 34210180 Connection OcHoBHasa mydTa CL8M12x1.5 2

11 14406605 Valve housing Brnok amopTna. akkym. B-L5331 1 B-L5331

12 W2000522 Inching pedal, assembly Mepanbe MeaneHHoro xoaa B cbope 1

13 14206625 Pedal plate NnactuHa neganun B-L13607 1 B-L13607

14 42102020 Rubber pad PesnHoBbI nucT 1

15 64001006 Washer LLlaba HWKHEN NpOoyLUMHBI M6 4

16 63005006 Nut KonnaukoBas ravika M6 1

17 W2000523 Bushing Bykca B12x74 1

18 60106090 Hexagon bolt LLlecTurpaHHbin BUHT M6x90 2

19 65103010 Pin MronbyaTblin WNAUHT a3x10 1

20 14406601 Spindel LWTok A-L13540 1 A-L13540

21 35420242 O-ring KonbueBas npoknagka 24.2x3 1

22 14206604 Spacing bushing MpomexyTouHas mydTa A-L1851 1 A-L1851

23 70010026 Spring MpyxuHa A-L1394 1 A-L1394

24 64001008 Washer LLlariba HMXHEN NPOYLUMHbI M8 2

25 60108020 Hexagon bolt LLlecTurpaHHbin BUHT M8x20 2

26 35420312 O-ring KonbueBas npoknagka 31.2x3 1

27 14406602 Spacing bushing MpomexyTouHasa mydTa A-L13518 1 A-L13518

28 14206627 Limiter OrpaHuunTtennb A-L1410 1 A-L1410

29 64001010 Washer LLlarba HMXHENn NPOYLUMHbI M10 1

30 60110016 Hexagon bolt LLlecTurpaHHbin BUHT M10x16 1

31 64001006 Washer LLlariba HMXHEN NPOYLUMHbI M6 4

32 60106020 Hexagon bolt LLlecTurpaHHbln BUHT M6x20 4

33 60106012 Hexagon bolt LLlecTurpaHHbIn BUHT M6x12 1

34 34110541 Hose Y3en B cbope (LLnaHr) 1

35 34211081 Connection OcHoBHasa mydTa DL8-R1/4" 1

36 14406923 Fitting DUTKHT A-L12035 1 A-L12035

37 34211122 Connection OcHoBHasa mydTa DL12-R3/8" 1

38 34110106 Hose Y3en B cbope (LLnaHr) 1

39 34211123 Connection OcHoBHasa mydTa DL12-R1/2" 1



14026610

Hydraulic inching/hand operated

Wille 265

4.6.2012

MMapaBnuka MeaneHHoro xoaa/ ¢ pyyHbIM ynpaBneHnem




Wille 265 Hydraulic inching/hand operated 14026610
['mapaBnuka MeaneHHoro xoaa/ ¢ pyyYHbIM ynpaBneHnem 4.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 32110089 Hydraulic pump rmapaBnnyeckuih Hacoc A10VG45DA 1
2 34210184 Connection OcHoBHasa mydTa CL8M14X15 1
3 34110103 Hose Y3en B cb6ope (LLnaHr) 1
4 34903012 Clip Kpennexue TpyObl 12mm 1
5 60506020 Screw BuHT M6x20 2
6 34531008 Connection YcT. L-coeanHerne OFL-8 1
7 34110578 Hose Y3en B c6ope (LLnaHr) 1
8 34210180 Connection OcHoBHas mydTa CL8M12x1.5 2
9 14406605 Valve housing Bnok amopTua. akkym. B-L5331 1 B-L5331
10 14206625 Pedal plate NnactuHa nepanun B-L13607 1 B-L13607
11 34110192/1 Hose Y3en B cbope (LLnaHr) 1
12 34302008 Connection MpoxogHasa mydTa L-8 1
13 W3000158 Trough hole plate BbiBogHas nnactuHa 1
14 34110453 Hose Y3en B c6ope (LLnaHr) 2
15 34210282 Connection OcHoBHas mydTa DL8-R3/8 2
16 32110028/3 Housing Kopnyc 1
17 32110029 Valve KnanaH 1
18 32110030 Control knob PyuHon perynstop 1
19 34301008 Connection MydTa yrnoBon BTynK1 UL 8 1
20 34110507 Hose Y3en B cbope (LLnaHr) 1
21 34110541 Hose Y3en B cbope (LLnaHr) 1
22 34211081 Connection OcHoBHas mydTa DL8-R1/4" 2
23 14406923 Fitting DUTHHT A-L12035 1 A-L12035
24 34211122 Connection OcHoBHasa mydTa DL12-R3/8" 1
25 34110106 Hose Y3en B cbope (LLnaHr) 1
26 34211123 Connection OcHoBHasa mydTa DL12-R1/2" 1



Wille 265 Steering hydraulic 14026700
[mapasnuka cUCTEMbI yNpaBneHus 24.4.2012




Wille 265 Steering hydraulic 14026700
['mapasnunka cUCTeMbI yrpaBneHns 4.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 33030862 Steering valve PyneBow knanaH 1

2 34211129 Connection OcHoBHasa mydTa CL12M18x15 4

3 34110614 Hose Y3en B cb6ope (LLnaHr) 1

4 34511012 Connection Yrnosown coeguHUTENb ODL-12 1

5 34211123 Connection OcHoBHasa mydTa DL12-R1/2" 1

6 W2000244 Divider connector in return line  MycdTa-pacnpegenutens obpaTtHon nnHUK 1

7 34110393 Hose Y3en B c6ope (LLnaHr) 1

8 34110073 Hose Y3en B c6ope (LLnaHr) L0550 1 L0550

9 34211121 Connection OcHoBHasa mydTa DL12-R1/4 5

10 W2000169 Multi-function block Brnok ceoboaHON LUMpKynaLun 1

11 33082181 Cartridge/prioritet MaTpoH/ NnpMopuTETHBIN 1

12 34211084 Connection OcHoBHasa mydTa DL8-7/16UNF 1

13 34511008 Connection YrnoBon coegmHuTenb ODL-8 1

14 34110615 Hose Y3en B c6ope (LLnaHr) 1

15 34210180 Connection OcHoBHas mydTa CL8M12x1.5 1

16 34110616 Hose Y3en B cbope (LLUnaHr) 1

17 34110617 Hose Y3en B cbope (LLUnaHr) 1

18 34531012 Connection YcrT. L-coegnHeHne OFL-12 1

19 18302700 Cylinder LnnuHgp B-L15479 2 B-L15479

20 34110452 Hose Y3en B c6ope (LLnaHr) 2

21 W3000381 Pin OceBasi uanda 4

22 W3000383 Lock bushing dukcupyrowas Gykca @30x23 4

23 64004018 Lock washer CTonopHas wanba M18 8

24 63021018 Nut KonnaukoBas ravika M18x1.5 8

25 14101106 Lock bushing dukcnpyrowas Gykca A-L13185 4 A-L13185



Wille 265 Back hydraulic 14026800
3afHaa rugpocuctema 24.4.2012




Wille 265 Back hydraulic 14026800
3afHag rugpocmctema 4.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 34110592 Hose Y3en B cbope (LLnaHr) 1

2 34272016/1 Connection TpPOWHMKOBBIN LITYLEP STL 16/12/16 1

3 14026051 Pipe Tpyba 1

4 34903012 Clip Kpennexue TpyObl 12mm 1

5 60506025 Screw BuHT M6x25 1

6 14026050 Pipe Tpy6a 1

7 34211121 Connection OcHoBHasa mydTa DL12-R1/4 3

8 14091108 Orifice @2xM8 Ipoccenb @2xM8 A-L13594 1 A-L13594

9 34511012 Connection YrnoBon coenHUTENDb ODL-12 1

10 34211123 Connection OcHoBHasa mydTa DL12-R1/2" 1

11 W3000263 Valve house/back hydr. Bnok 3agHew rugp. 1

12 60506060 Screw BuHT M6x60 2

13 64002006 Washer Llaba HWKHEN NpOoyLUMHBI M6 4

14 33030975/5 Solenoid KaTywka SV08 4

14 33031011 Cartridge MaTtpoH SV0847C 2

15 33030975/5 Solenoid KatyLwuka SV08 1

15 33031001/1 Cartridge MaTtpoH 1

16 34211081 Connection OcHoBHasa mydTa DL8-R1/4" 5

17 W3000467 Connection/orifice &1.5 OcHoBHasa mydTa/ gpoccenb A-L13750 1 A-L13750

18 34531008 Connection YcT. L-coeanHeHne OFL-8 2

19 14026061 Pipe Tpyba 1

20 14026062 Pipe Tpyba 1

21 34903039 Clip Kpennexue TpyObl 8/8mm 2 8/8mm

22 60506040 Screw BuHT M6x40 2

23 34110578 Hose Y3en B cbope (LLnaHr) 2

24 34110450 Hose Y3en B cbope (LLnaHr) 2

25 14026060 Pipe Tpyba 1

26 14026059 Pipe Tpyba 1

27 18302700 Cylinder Unnnuap B-L15479 2 B-L15479

28 34511012 Connection Yrnosown coeguHUTENb ODL-12 1

29 14026054 Pipe Tpyba 1

30 14026053 Pipe Tpyba 1

31 63021018 Nut KonnaykoBas ranka M18x1.5 2

32 W2000359-1 Quick-connector bracket, left KpenexHas pama, nesas 1

33 34290097 Connection MpoxogHas mydTa 12-R1/2 2

33 34290099 Connection MpoxogHasa mydTa 12-R3/4 S 2

34 35532128 Seal washer YnnotHawwas wanba R1/2 2

34 35532736 Seal washer YnnoTtHawwasa wanba R3/4 2

35 34720041 Quick disc.coupl. BbbicTpoaenicTs. coeguHutens  R3/4 1

35 34750031 Quick disc.coupl. BeicTpogelict. coegunntens  R1/2" 1

36 34772031/KE Cover/Yellow 3awmnTHbIN KoNnak/ XenTbli R1/2 1

36 34773041/KE Cover/Yellow 3allUnTHBIN Konnak/ XenTbiv R3/4 1

37 34720041 Quick disc.coupl. BbICTpoaencTB. coeamHuTenb R3/4 1

37 34750030 Quick disc.coupl. bbicTpoaencts. coeguHutens  R1/2" 1

38 34772030/KE Plug/Yellow 3awmTHbIN Konnayvok/ xenTolh ~ R1/2 1

38 34773041/KE Cover/Yellow 3alnTHBIN Konnak/ XenTblv R3/4 1



14026900

Brake hydraulic

Wille 265

20.4.2012

['mapasnuka TopMo30B




Wille 265 Brake hydraulic 14026900
['mapasnuka TopMo30B 4.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 32110091 Double pump [lBoriHoM Hacoc 1

2 35410234 O-ring KonbueBasa npoknagka 23.5x2.6 1

3 W2000546 Flange dnaHel, 1 127028-->

3 W3000415 Flange dnaHey, 1

4 60506020 Screw BuHT M6x20 4

5 31411006 Hose clamp 3axum wnaHra 26-38 4

6 34130003 Hose LWnaHr 325.8/35 1 L=400mm

6 34130004 Hose LnaHr &28/37 1 L=400mm

7 14406053 Hose nipple Hunnenb wnaHra A-L1322 1 A-L1322

7 W2000545 Hose nipple Hunnens wnaxra 1 127058-->

8 35410193 O-ring KonbueBasa npoknagka 19.3x2.4 1

9 W3000408 Flange dnaHey, 1

10 60506030 Screw BuHT M6x30 4

11 34290029 Measuring nipple Hunnenb namepenusa gasneHua R1/8" 1

12 34110592 Hose Y3en B c6ope (LLnaHr) 1

13 34272016/1 Connection TpPOWHMKOBBIN LITYLEP STL 16/12/16 1

14 34110618 Hose Y3en B cbope (LLUnaHr) 1

15 34212171 Connection OcHoBHas mydTa CS16M18x15 1

16 W2000228 Multi-function block, assembly ~ MHorouenesou 650k B cbope 1

17 34902002 Plug lMpobka oxnagutens R1/4" 1

18 34211081 Connection OcHoBHasa mydTa DL8-R1/4" 5

19 34110244 Hose Y3en B c6ope (LLnaHr) 2

20 34210184 Connection OcHoBHasa mydTa CL8M14X15 3

21 43102050 Brake pedal + valve TopmosHas neganb + knanaH 1

22 40250004/1 Swibrakelights BblkntouaTens/ TOPMO3HO hoHapb 1 B1

23 34902021 Plug Mpobka oxnagutena M14x1.5 1

24 W2000420 Brake pipe TopMo3sHas Tpyba 1

25 34251008 Connection CoegunHntenbHasa mydTta EL-8 1

26 52060460/1 Brake hose TOPMOS3HOW LUnaHr 1

27 14406923 Fitting DuTnHr A-L12035 1 A-L12035

28 34211122 Connection OcHoBHasa mydTa DL12-R3/8" 1

29 34110106 Hose Y3en B c6ope (LLnaHr) 1

30 34211123 Connection OcHoBHasa mydTa DL12-R1/2" 1

31 34111039 Hose Y3en B cbope (LLnaHr) 1

32 34222008 Elbow fitting YronbHUK JLE8-R1/4 1

33 31302005 Nipple Hunnenb pesb6oBOI TPYOLI 1/2"-1/4" 1

34 43102037 Accumalator AKKYyMynATOp AaBneHus 0,5140 bar 1

35 W2000423-2 Pressure accumulator bracket, leftpenneHune akkymynatopa faBsneHuns, nesoe 1

36 60108020 Hexagon bolt LLlecTurpaHHbln BUHT M8x20 2

37 34110511 Hose Y3en B cbope (LLinaHr) 1

38 W3000503 Housing Kopnyc 1

39 41702032 Pressure transmitter [aTtuuk gasneHus 1 B3

40 40250008/1 Pressure switch Mem6paHHbIn nepekntovatens  M10x1 1 B2

41 wWe6000028 Connection Hunnenb pesb6oBOK TPYOLI R1/4 1

42 34290021 Measuring nipple Hunnenb namepenuna gasnexdua R1/4" 1

43 60506030 Screw BuHT M6x30 2

44 34902002 Plug Mpobka oxnagutens R1/4" 1



Wille 265 Lift cylinder @50/28 14026950-1
Unnunap nogvema @50/28




Wille 265 Lift cylinder @50/28 14026950-1
Unnunap nogvema @50/28 4.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

0 W2000065-1 Cylinder LUnnnuap 1

0 W2000065-2 Cylinder Unnnuap 1

1 W2000063-1 Cylinder pipe, right Tpy6a uununapa, npasbivi 1

1 W2000063-2 Cylinder pipe, left Tpy6a yunuugpa, nesbli 1

2 W2000064 Piston arm LLTok nopLuHs 1

3 50610108 Rocker bearing LLIapHMpHbI NOALWMNMHMK 2

4 67102042 Retaining ring YnopHoe konbLo J42x1.75 2

5 70100017 Grease nipple CMa3o4HbIn HUMNEenb M8x1/90° 1

6 70100015 Grease nipple CMa3o4HbIn HUMNenb M8x1 1

7 60116040 Hexagon bolt LLlecTurpaHHbln BUHT M16x40 1

8 18370001 Piston MopeHb A4790 1 A4790

9 35230002 Gasket Mpoknagka 1

10 35410273 O-ring KonbueBasa npoknagka 27.3x2.4 1

11 35420442 O-ring KonbueBas npoknagka 44.2x3 1

12 18370008 Seal housing [He3a0 ynnoTHeHus B-L1682 1 B-L1682

13 35250401 Gasket Mpoknagka 1

14 35312836 Gasket Mpoknagka 1

15 35700053 Seal set KomnnekT ynnoTHeHnn 1



Wille 265 Steering/ tilting cylinder@40/25 14026950-2
Unnunap cuctemsl ynpasnenusa B40/25 20.8.2012




Wille 265 Steering/ tilting cylinder@40/25 14026950-2
Unnunap cuctemsl ynpasnenusa B40/25 4.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

0 18302700 Cylinder Lunuuap B-L15479 1 B-L15479

1 18302710 Cylinder pipe Tpy6a yunuugpa B-L15480 1 B-L15480

2 18302720 Piston arm LLTok nopLuHsa B-L15481 1 B-L15481

3 50610106 Rocker bearing LLIapHMpPHbIV NOALWMNMHMK 2

4 67102042 Retaining ring YnopHoe konbLo J42x1.75 2

5 70100015 Grease nipple CMa3o4HbIn HUMNenb M8x1 2

6 60216040 Hexagon bolt LLlecTurpaHHbln BUHT M16x1.5x40 1

7 18300004 Piston MopweHb A14641 1 A14641

8 35230011 Gasket Mpoknagka 1

9 35420242 O-ring Konbuesas npoknagka 24.2x3 1

10 35420345 O-ring KonbueBasa npoknagka 34.5x3.5 1

11 18300007 Seal housing "He3no ynnoTHeHua B20251 1 B20251

12 35260005 Gasket Mpoknagka 1

13 35312533 Gasket Mpoknapka 1

14 35700057 Seal set KomnnekT ynnoTHeHwuin 1



14027000

Engine hood

Wille 265

21.11.2012

Kanot gBuratens




Wille 265 Engine hood 14027000
Kanot gBuratens 4.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 W2000214 Engine hood, top Kanot gBuratens 1
1 W2000222 Engine hood, top assembly Kanot asuratens, B cb6ope 1
1 W2000406 Engine hood upholstery, front O6wuska/ kanot 1
1 W2000407 Engine hood upholstery, rear Obwueka/ kanot 1
2 W2000223 Engine hood, left KanoT gBuratens, neeas 1
2 W2000409 Engine hood upholstery, left O6bwueka/ kanoT, nesas 1
3 W2000224 Engine hood, right KanoT asuratens, npasas 1
3 W2000410 Engine hood upholstery, right O6uBka/ kanoT, npaBas 1
4 W2000217 Side bracket/engine hood Kpennexue B 60Ky 2
5 64002008 Washer Lan6ba HuxHer NpoyLnHbI M8 8
6 63005008 Nut KonnaukoBas ravika M8 10
7 41300007 Fastener OTBeTHas feTanb, pe3uHa 6
8 60108025 Hexagon bolt LLlecTurpaHHbIi BUHT M8x25 8
9 42305103 Rubber mounting BbiBoAHasA pesnHoBas nnactuHa 4
10 W2000381 Air circulation shield, side plate  LLuT umpkynsayum Bosgyxa, 6okoBas nnactmHa 2
11 W2000382 Air circulation shield, cover LUnT umpkynauum Bosgyxa, Kpbllika 1
12 41310002 Lock part KoHTpaeTans 2
13 41310001 Lock 3amok nnatgopmbl 2
14 41310003 Pin MronbyaTblin WNAUHT 1
15 W2000432 Rear grating 3apgHAs pelleTka 1
16 41603412 Wille, convex label JTnnsosasa Haknelika, Wille L=150 1
17 63005006 Nut KonnaukoBas ravika M6 2
18 60506025 Screw BuHTt M6x25 2
19 W2000037-1 Engine hood fixing plate/left Kpennexune 1
20 W2000037-2 Engine hood fixing plate/right Kpennexue 1
21 64009051 Washer LLlarba HMXHEN NPOYLUMHbI M8 10
22 60108012 Hexagon bolt LLlecTurpaHHbIi BUHT M8x12 8
23 W2000210 Pin for rubber bushing OceBas uanda pe3nHOBON BTYJIKM 4
24 64002010 Washer LLlarba HMXHENn NPOYLUMHbI M10 4
25 63005010 Nut KonnaukoBas ravika M10 4
26 41200035 Lock 3amok nnatcopmbl 2
27 W2000437 Lower rear grating HwxHAs 3agHaa pelueTka 1
28 14204115 Stopper piece KoHTpaeTanb 2
29 W2000440 Rubber pad holder KpenneHne CTONOPHOW pesunHbl 2
30 61050412 Screw BuHt M4x12 4
31 W2000467-1 Noise shield, left LymosawmTa, nesas 1
32 W2000467-2 Noise shield, right LymosawmTa, npasas 1
33 W2000466 Side grating BokoBas pelleTka 2
34 W2000233 Side plate, left BbokoBas nnactuHa, nesas 1
35 W2000229 Main switch bracket KpenneHue BbikntovaTens macchl 1
36 60506020 Screw BuHT M6x20 6
37 60106020 Hexagon bolt LLlecTurpaHHbln BUHT M6x20 1
38 41300006 Rubber fastener PesnHoBbIV gepxatenb 6
39 60508020 Screw BuHT M8x20 2
40 W2000455 Side plate bracket, right KpenneHve 60kOBOW NnacTuHbI, NpaBoe 1
41 W2000456 Side plate, right BokoBas nnacTtunHa, npasas 1
42 W2000424 Latching mechanism CTOMOpHbIV MEXaHN3m setti, 2kpl 1
43 W2000212 Front bracket/engine hood MNepeaHee kpenneHue kanoTa 1
44 W2000213 Rear bracket/engine hood 3aaHee kpenneHue kanoTta 1
45 W2000353 Fixing iron for lock KpenneHue 3amka 2
46 60108020 Hexagon bolt LLlecTurpaHHbln BUHT M8x20 2
47 64009018 Washer LLlan6a HWxXHeR NpoyLUMNHbI M8/a25 6
48 60508025 Screw BuHt M8x25 8



Wille 265 Tilt hydraulic (float posit. with accumal.) 14027800
[mapocucT.Hakn.(NNaB.NoNoX. C akkyM-OM [JaBneHus!) 19.4.2013




Wille 265 Tilt hydraulic (float posit. with accumal.) 14027800
MOPOCUCT.HAKM.(NAaB.MoMOX. C aKKyM-OM [aBneHuns) 4.3.2014

No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 60112055 Hexagon bolt LLlecTurpaHHbIn BUHT M12x55 1

2 W2000562 Pressure accumulator bed KpenneHue akkymynsatopa gaBneHus 1

3 64002012 Washer Lan6ba HuxHer NpoyLnHbI M12 1

4 63005012 Nut KonnauykoBas ravika M12 1

5 14807601 Connection KpenexHas mydta A-L2680/1 1 A-L2680/1

6 60108012 Hexagon bolt LLlecTurpaHHbIin BUHT M8x12 1

7 43102025 Accumalator AKKYMynaTop AaBneHuns 50 bar 1

8 34210283 Connection OcHoBHas mydTa DL8-R1/2 1

9 34110175/1 Hose Y3en B cbope (LLnaHr) 1

10 34211081 Connection OcHoBHasa mydTa DL8-R1/4" 6

11 W3000263 Valve house/back hydr. Bnok 3agHew rugp. 1

12 33030975/5 Solenoid KaTywka SV08 1 Y14

12 33031011 Cartridge MatpoH SV0847C 1

13 33030975/5 Solenoid KaTywka SV08 1 Y13

13 33031001/1 Cartridge MaTtpoH 1

14 W3000467 Connection/orifice &1.5 OcHoBHasa mydTa/ gpoccenb A-L13750 1 A-L13750

15 34531008 Connection Ycrt. L-coeanHeHune OFL-8 3

16 14026061 Pipe Tpyba 1

17 14026062 Pipe Tpyba 1

18 14026066 Pipe Tpyba 1

19 14026065 Pipe Tpyba 1

20 34110578 Hose Y3en B cbope (LLinaHr) 2

21 34110450 Hose Y3en B cbope (LLUnaHr) 2

22 14026059 Pipe Tpy6a 1

23 18302700 Cylinder LmnuHgp B-L15479 2 B-L15479

24 33030975/5 Solenoid Katywka SV08 1 Y16

24 33031001/1 Cartridge MatpoH 1

25 33031001/2 Housing Kopnyc 1

26 34210082 Connection OcHoBHasa mydTa DS8-R3/8 2

27 34511008 Connection Yrnosown coeguHUTENb ODL-8 1

28 34541081 Connection Hunnenb Tpy6bl PUL8-R1/4" 1



Wille 265 Back fastener 14028000
3afiHee KpenneHue 17.8.2012




Wille 265 Back fastener 14028000
3afiHee KpenneHune 4.3.2014

No Order no Details Qty Notes

o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 W3000068 Fastener/Vila Kpennexune/Vila 1
2 14108006 Pin OceBas uandga Vila 2 Vila
3 14108003 Pin OceBas uanda Vila 2 Vila
4 65110050 Pin MronbyaTblil WNAUHT J10x50 2
5 W2000403 Joint pin OceBas uandga @25/30 2
6 67101025 Retaining ring YnopHoe KonbLo 25.2x1.2 2
7 65300095 Pin MronbyaTtbli WAAUHT 9,5mm 2
8 14108002 Fastener/Trima Kpennexue/Trima B-L13225 1 B-L13225
9 17825140 Pin OceBas uandga Trima 2 Trima
10 17435125 Pin OceBas uandga T17435/125 2 T17435/125
11 W2000375 Joint pin OceBas uanda 325 2
12 W3000179 Fastener/K500 Kpennexne/K500 B-L13728 1 B-L13728
13 14108009 Pin OceBas uanda K500,Volvo 2 K500,Volvo
14 17435210 Pin OceBas uandga T17435/210 2 T17435/210
16 18302700 Cylinder Linnunap B-L15479 2 B-L15479
17 14101233 Nut KonnaukoBas ravika A-L13577 2 A-L13577
18 34211081 Connection OcHoBHasa mydTa DL8-R1/4" 4
19 65110045 Pin MronbyaTbli WNAVHT J10x45 2



Wille 265 Back fastener 14028100
3afiHee KpenneHue 17.8.2012




Wille 265 Back fastener 14028100
3afiHee KpenneHune 4.3.2014
No Order no Details Qty Notes
o Neo 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo
1 W2000141-1 Lift arm, left MNogbemHas Tara, nesas 1
2 W2000141-2 Lift arm, right MNoabemHas T4ra, npasasg 1
3 70180520 Lift arm hook BbicTp. coeamHnTens 2
4 W2000144 Intermediate rod [MpOMEXYTOUHbIN CTEPXKEHD 1
5 18302700 Cylinder Linnunap B-L15479 2 B-L15479
6 14101233 Nut KonnaukoBas ravika A-L13577 4 A-L13577
7 34211081 Connection OcHoBHasa mydTa DL8-R1/4" 2
8 50524030 Bushing Bykca 40/44x30 2
9 WTO001709 Washer LLlar6a HMmXHEN NPOYLUMHbI B50/17x8 2
10 60116035 Hexagon bolt LLlecTurpaHHbln BUHT M16x35 2
11 63005012 Nut KonnaukoBas ravika M12 4
12 64002012 Washer Lan6a HuxHelr NpoyLInHbI M12 8
13 60512050 Screw BuHT M12x50 4
14 W2000158 Adjusting rod for toplink PerynnpoBoyYHbIil CTEPXEHD 1
15 65200004 Pin MronbyaTbli WNAUHT J4mm 1
16 W2000342 Top link frame Pama BepxHel Taru 1
17 W2000454 Toplink bracket KpenexHas npoylwmHa 2
18 60516036 Screw (m12.9) BuHT (M12.9) M16x35 m12.9 4
19 W2000357 Quick hitch pin OceBas uandga 2
20 65300201 Pin MronbyaTbli WNAUHT 8x45x50 2



14029000

Hydrostatic transmission line

Wille 265

6.3.2012

Cxema rMApocucTeMbl nepeasnxxeHna

SOINNN - [bYISIN

- O_>mmv_ mmmmm el
99/¢l1-d -expjliinelpAyoly 82-90-€1
oJawnu uasynjsniilg sAUWIN @ W Mid
AO INOMVIIA —_— "
alsiw|en A | eaeeyep| W |  1ssuels|osi9|
swife sAywiu
7 mmmmm Ijew yepw nA 7 7 uzlyAloueduoasoy B} UEes O |  osewnusnisniig
LZ3SY NNOLY
N e
- an B
| | |
1, T |
I H SN S ,
L= | 1 |
i N |
e
J—
L ,
N |
| |
(S S
(wa | |
| )
I
]




Wille 265

Hydrostatic transmission line

Cxema rMAapocuUcTeMbl nepeaBmxeHna

14029000

No Order no
Ne Ne 3akasa

Description

HasBaHne getanu

4.3.2014
Details Qty Notes
Hetanu LLT. BaxHo

1 32110089
2 32220090
3 35130029/1
24 42901041
39 34290067
45 42901057/1
56 14206629

Hydraulic pump

Hydraulic motor

Filter element/intake,return filter
Radiator

Measuring nipple

Valve

Valve

rmapaBnnyeckuih Hacoc
"'mapasnuyeckuin gBuraTenb

A10VG45DA 1
1

DUNLTPYIOLLMIA BNEeMeHT/ BCacbiBaOLWMn, o6paTHbIR hunbTp

Pagunatop COMBI, Clean air 1
Hunnenb namepenuna fgasnedua M12x1.5 2
KnanaH 1
KnanaH 1



CGOLELTD | e C .

oineeyeIiNelpAyoA | S £L08) | ws
SN Mg

oooooooooooooooooo

14029010

Working hydraulic diagram

Wille 265

6.3.2012

Cxema pabouen rugpasnuku




Wille 265 Working hydraulic diagram 14029010
Cxema pabouelt rugpasnuku 4.3.2014

No Order no Details Qty Notes

Ne Ne 3akasa Description HasBaHne getanu Hetanu LLT. BaxHo

1 32110089 Hydraulic pump rmapaBnnyeckuih Hacoc A10VG45DA 1

4 32110091 Double pump [BoriHon Hacoc 1

5 33060634 Valve KnanaH 1

9 W2000065-1 Cylinder Unnnuap 1

10 W2000065-2 Cylinder Linnunap 1

14 33082181 Cartridge/prioritet [MaTpoH/ NpnopuTETHLIN 1

15 35180104 Intake strainer PuNbTP ceTyaTblii BXOAHOW 1

16 35130029/1 Filter element/intake,return filter ®unbTpyroWMI anemeHT/ BCacbiBarLWmiA, o6paTHbIN thunsTp

18 32110091 Double pump [BoriHon Hacoc 1

20 33030862 Steering valve PyneBoi knanaH 1

21 18302700 Cylinder Lnnungp B-L15479 2 B-L15479

25 33031001/1 Cartridge MaTtpoH 1

29 34720021 Quick disc.coupl. BeicTpogeiicts. coegunutens  R3/8" S 2

29 34750031 Quick disc.coupl. BbbicTpoaencts. coeguHutens  R1/2" 2

31 34710050 Quick disc.coupl. BeicTpogelict. coegunntens  R1" 2

31 34720041 Quick disc.coupl. BbICTpoaencTB. coeamHuTenb R3/4 2

32 34710051 Quick disc.coupl. BbicTpogenicTB. coeamHutens  R1" 2

32 34720041 Quick disc.coupl. BeicTpopencTs. coeguHnuTens R3/4 2

33 35120003 Breather/oil tank CanyH/ macnsiHow 6ak 1

34 34290029 Measuring nipple Hunnenb nsmepeHua gasneHus R1/8" 1

35 33031011 Cartridge MaTtpoH SV0847C 2

38 33031014 Cartridge MaTtpoH 1

41 33031031 Relief valve PenyKunoHHbIN Knanax 2

47 34720041 Quick disc.coupl. BbicTpoaencTB. coeamHuTenb R3/4 4

47 34750030 Quick disc.coupl. BeicTpopencTs. coeguHnTens R1/2" 4

48 34720041 Quick disc.coupl. BbicTpoaencTB. coegmHuTenb R3/4 5

48 34750031 Quick disc.coupl. BeicTpogeicTs. coeguHnuTenb R1/2" 5

49 43102037 Accumalator AKKyMynaTop faBneHus 0,5140 bar 1

51 43102050 Brake pedal + valve TopmosHas neganb + knanaH 1

52 33060632 Pilot valve KnanaH cepBoynpasneHusi 1

62 33031001/1 Cartridge MatpoH 2

65 43102037 Accumalator AKKYyMynATOp AaBneHus 0,5140 bar 1

72 43102029 Accumalator AKKYMynaTop AaBneHuns 15 bar 1

73 33030554 Check valve O6paTHblIi kKnanaH 1

74 33031014 Cartridge MatpoH 2

80 33031006 Cartridge MatpoH 1

88 40250008/1 Pressure switch Mem6GpaHHbI nepeknioyatens  M10x1 1

89 41702032 Pressure transmitter [aTtuuk gaBneHus 2

90 34290021 Measuring nipple Hunnenb namepenusa gasneHua R1/4" 1

93 33105202 Valve KnanaH 2



	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

